Yjamato

Parts List

HIGH SPEED CYLINDER BED CHAINSTITCH MACHINE

' VG2700

MODELS & DEVICES

VG2700 VG2700-WF1 VG2703
VG2708-WF8 VG2713 VG2713-WF2
VG2740 VG2740P VG2740-WF1
VG2740-SM VG2760

EC  ELI

N YAHATO SEWING MACHINE MFS, CO,LT0)






N=YUVUXMDRA

ZDI—YY A NFVG2700-148M, 156M, 164MEEREFTINICLUTA SA N EERLTWET,
ERI~13CEBEXRTTIEZH UL TVWET,

ER4~YTETI., FEERESELHELTWVWET,
NR=YYZKNCREINTWEAST—DTEIEARXARXBEBERDLTWVWET,

EE DA (Parts No. OBICEEINTWET, )
[ ] EEONR—VYYRMNZHLT, SRZEEINEHRERDLTWVWET,

[ ] WIZIBParts No. RURIEORRK ‘
¢ FEO/—YYZAMIHLT, SEHEMSNCBRRVETILERDLTVWET,
BREXDERDZER
ZDNR—=YYZANCREHINTWIHRE EXDRRIL. Parts No.(Bl Z (. 3500201) THEEWLF
ER
0068011 DiFA L. 0068011 XIZ68011 TTEXTE W,
I7Fa—TJHEXOBREIREELRSIZEMSET IV,

3%

X X

BHE. TON—VIANDEHFERR, ARICKDEBSNDIHEENHDEIDTITETE L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG2700-148M, 156M, 164M,
The items from No.1 to No.13 contain the standerd model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
4 means this part and model is added to the previons Parts List.

How to place an order for the parts
¢ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you.
¢ When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents =PI
MISCELLANEOUS COVERS(1) HN—BEFR (1) 1
MISCELLANEOUS COVERS(2) AHIXN—BEFR (2) 2
MISCELLANEOUS THREAD EYELETS REBRR 3

MISCELLANEOUS BUSHINGS & EYE GUARD

Ty YaRU7L4H—-FEE 4

NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM

HETRUTHEE 6

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM L#RU#HREVHEE 6
NEEDLE BAR MECHANISM stEmE 7
PRESSER FOOT MECHANISM HITEE 8
SPREADER MECHANISM MY RIL—INERE 9
LOOPER DRIVING MECHANISM W=\ 10
FEED DRIVING CONTROL MECHANISM BIX V) SRR S 11
FEED DRIVING MECHANISM XYUHEE 12
LUBRICATING MECHANISM pisRiik 3 13

PULLER MECHANISM EXCLUSIVE PARTS(1)

75 —HBuEREm(1)14

PULLER MECHANISM EXCLUSIVE PARTS(2)

7o —HEEREM(2)15

PULLER MECHANISM EXCLUSIVE PARTS(3)

75 —HESHEMmM(3)16

VG2700 EXCLUSIVE PARTS

Y7ETIERABm 17

VG2700-0000-WF1 EXCLUSIVE PARTS

H7EFTIERASRM 18

VG2703 EXCLUSIVE PARTS(1)

HI7EFNERSBM(1)19

VG2703 EXCLUSIVE PARTS(2)

H7ETFIERTEM(2) 20

VG2708-WF8 EXCLUSIVE PARTS

Y7EFILERSRR 21

VG2713-0000-T1N, T4N EXCLUSIVE PARTS

YI7ETFIVERBm 22

VG2713-0000-T1A, T2A, T4A EXCLUSIVE PARTS

HY7ETILERSEE 23

VG2713-0000-K1N, K4N EXCLUSIVE PARTS

Y7ETIERABm 24

VG2713-0000-000-WF2 EXCLUSIVE PARTS

Y7ETIEASRE 25

VG2740, 2740P EXCLUSIVE PARTS(1)

Y7ETFIVERBM(1)26

VG2740, 2740P EXCLUSIVE PARTS(2)

Y 7ETFIERARM(2)27

VG2740-156S1-WF1 EXCLUSIVE PARTS

Y7ETFTIERASBE 28

VG2740(P)-140M-SM, 148M-SM EXCLUSIVE PARTS

Y7ETFIERASRE 29

VG2760 EXCLUSIVE PARTS

Y7EFILEABE 30




Contents HR
EC DEVICE(1) ECE&E(1) 31
EC DEVICE(2) ECEE(2) 32
EL1 DEVICE EL1%& 33
EXTRA PARTS %5188 Gn 34
THREAD STAND RiA 35
ACCESSORIES(1) FZo7EYYERK(T) 36
ACCESSORIES(2) 79 ER2) 37
WARNING LABEL sE£SRXRIL 38
LIST of MAIN SPARE PARTS(1) FEXRHY A1) 39
LIST of MAIN SPARE PARTS(2) FEXHYAKN2) 40
LIST of MAIN SPARE PARTS(3) FEXHRIAKN3) 41
LIST of MAIN SPARE PARTS(4) FEXFTUANA4) 42
LIST of MAIN SPARE PARTS(5) FEHHmY RAND) 43
INDEX ] 44




VG2700



MISCELLANEOUS COVERS(1)

%

AN—BEFR(T)

RefNo Parts No. Description m 4 Amt. Req
1 3500201 Top Cover EAHR— 1
2 110045 Screw(M4-0.7 x 12) Ry 11
3 3500430 Top Cover Gasket EAR—=-Ryxy 1
4 0068011 Oil Sight Window F A IVHERE 1
5 0020759 Top Cover Seal Piug AR5 2
6 3500207 Head Cover Ay RAI— 1
7 3500431 Head Cover Gasket ANY RANR=y Y 1
8 0093864 Head Cover Seal Plug = 1
9 390164 “‘VG” Emblem VGIVIL LA 1

10 3500212 Side Cover(Lower) BRTHAN—(T) 1
11 110048 Screw(M4-0.7 x 10) Exy 5
12 3500215 Side Cover Gasket BWREFAN—NRyFy 1
13 3500213 Side Cover Hinge Pin BRFHANN—kY Iy 1
14 160000 Screw(M3-0.5 x 3) kxy 2
15 0037164 Spring A3 1
16 3500216 Oil Defender apia:lid 1
17 006233 Screw(M3-0.5 x 5) xRy 2
18 3500211 Side Cover(Upper) BWHEFANR—(L) 1
19 3500214 Side Cover Hook BR*XAN—-Tv s 1
20 110012 Screw(M4-0.7 x 5) J12=37) 1
21 3500217 Extension Cover TORTFYYavhiti— 1
22

23

24 3500007 Wind Guide Plate BZERNIR 1
25 110013 Screw(M4-0.7 x 8) xRy 3
26 0020137 Drain Hole Seal WRFRYNyF 1
27 005075 Screw(3/8-24 x 8) HRFRY 1
28 3500005 Oil Reservoir Gasket HEBT IRy EY 1
29 3500004 Oil Reservoir Gasket k- don 1
30 120016 Screw(M8-1.25 X 20) ERY 4
31 340000 Machine Frame Supporting Bar Ny R ITH 4
32 2049401 Serial Number Plate BEIL—bk 1
33 4109403 Model Plate(See the below) B (T R) 1
34 000726 Rivet LA gR 4

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) BUFIR 2 S X DB IR (r —

e, MRREST)ZBHMoE LI,

VG2700



VG2700



MISCELLANEOUS COVERS(2)
e ——————— NS,

AN—BER(2)

2

Ref.No Parts No. Description m A Amt. Req
1 3500224 Cloth Plate(Large) JORXTL—K(KR) 1
2 120009 Screw(M4-0.7 X 12) xRy 2
3 3500219 Slide Cover BUR 1
4 3500227 Crank Chamber Cover FHAHINR— 1
5 3500228 Crank Chamber Cover Gasket FHAR=NRy x> 1
6 130003 Screw(M4-0.7 x 7.3) I8 7
7
8 0020052 Seal Plug ES 1
9 3500432 Rear Cover Gasket BAHNR—ISY Y 1

10 3100016 Rear Cover #‘ANR— 1
11 110013 Screw(M4-0.7 X 8) xRy 12
12 3500012 Seal Plug B 2
13 0093864 Seal Plug o 2
14 0065275 Seal Plug B 1
15

16 3500255 Stitch Plate Holder #HiREe 1
17 110041 Screw(M4-0.7 x 8) xRy : 2
18 3500256 Slide Cover Supplementary Block BURMSEBI 7Oy 1
19 006202 Screw(M4-0.7 x 6) xRy 1
20 330011 Seal Plug(¢ 4.9 x 3.5) Bt 3
21 160005 Screw(M6-1 X 8) TRy 1
22 3500223 Front Cover Hinge i{EEE VAR B 1
23 110016 Screw(M4-0.7 X 14) xRy 2
24 170001 Screw(M4-0.7 X 8) xRy 2
25 300100 Conical Spring Washer mNRxTy+ 4
26 160001 Screw(M4-0.7 x 4) Exy 2
27 3500222 Front Cover(Lower) BIBE A3/8—(TF) 1
28 110031 Screw(M4-0.7 X 12) kExry 3
29 000015 Nut Fvhk 1
30 3200033 Seal Plug o 1
31 110009 Screw(M4-0.7 x 8) Ry 2
32 000538 Washer Tviy 2
33

34 000665 Washer Ty 2
35 3500225 Supplementary Block #y7ovy 1
36 110022 Screw(M3-0.5 x 10) xRy 2
37 3500221 Front Cover(Upper) IR+ H/— (L) 1
38 130002 Screw(M3-0.5 x 6) xRy 1
39 3500233 Thread Take-up Cover(Front) vV VACI1l)) 1
40 110002 Screw(M3-0.5 x 5) i) 1
41 007627 Screw(M4-0.7 X 6) Exy 2
42 190078 Screw(M4-0.7 x 5) INRBMFRY 2
43 0094201 Cover Latch Spring HNIR—F vy FIRR 1
44 110012 Screw(M4-0.7 x 5) xRy 3
45 3500008 Qil Cooling Fan Cover RN 7> HhI— 1
46 3500230 Ball Bearing Holder R7ZYVITHT 1
47 3200013 Belt Cover Support NIk ANR—FT 1
48 3500226 Cushion Jwvay 2
49 330018 Seal Plug(¢ 4.9 x 35) S 1

VG2700



~

N S )
il TN °‘
- \\\ 51 P .’
e
‘ 50
4

o—24
\ 4:9\ o g2 &%—ss
D

VG2700



MISCELLANEOUS THREAD EYELETS
|

RERR

3

Ref.No Parts No. Description m B Amt. Req
1 0024084 Thread Tension Spring Cap REFINEF v I (L) 5
2 0024083 Tension Spring Bushing REAFFv REYLEX 5
3 0030255 Tension Spring(Needle) HREBEFINK(ER) 3
4 0032952 Tension Spring(l.ooper, Top Cover) FRAF/INR(L—IC EID) 2
5 0090071 Thread Tension Spring Retainer REAFNRFYVI(T) 5
6 000177 Felt Zz)l bk 5
7 0031111 Tension Disc RFEFM 10
8 290029 Tension Post REEFE 5
9 0090812 Tension Post Ferrule RBFEREL 5

10 3500287 Tension Disc Separator HAEAR 1
11 0090856 Tension Disc Eyelet HRIAFMRE 5
12 0090807 Thread Lead-in Guide RAFAERE 5
13 3500286 Tension Post Support RFFE 1
14 110013 Screw(M4-0.7 X 8) Ry 9
15 3500284 Thread Guide Plate REAR 1
16 0020119 Thread Eyelet Pipe(Short) FIBIA T (5R) 2
17 3500285 Thread Eyelet Pipe Holder FOBIS 7RI 2
18 3500288 SP Device, Complete Set SPEE(1R) 1
19 3500281 Needle Thread Eyelet Bracket HHREE 1
20 350009 Tapping Screw(3 X 6mm) FybErxrY 2
21 3100384 SP Container SPy>Y 1
22 3100386 "~ Felt SP7ziLk 1
23 3500282 Needle Thread Eyelet g 3
24 110054 Screw(M3-0.5 x 3.5) kxy 8
25 3500269 Top Cover Thread Eyelet(Upper) #iY RE (L) 1
26 110009 Screw(M4-0.7 x 8) =) 4
27 3500202 Needle Thread Take-up Guard gy A—R 1
28 130003 Screw(M4-0.7 X 7.3) IRy 2
29 3500435 Needle Thread Guide #HARZT 1
30 000538 Washer AR o 1
31 007627 Screw(M4-0.7 X 6) xRy 1
32 3500270 Top Cover Thread Guide BHiYREA 1
33 3500238 Eyelet Holder Stopper HLARERAZ by R 1
34 3500271 Top Cover Thread Eyelet B NRFRE 1
35 001818 Tension Post RIFETE 1
36 0037108 Top Cover Tension Disc N7 4
37 0035813 Top Cover Tension Spring Hi Y REBF/INR 1
38 000360 Nut Fvhk 1
39 3500232 Thread Take-up Eyelet Bracket NLREE 1
40 3500234 Thread Take-up Cover(Rear) HLFAIRN—(18) 1

Ref. No. 41 to 55

See the following page.

VG2700



i > |

QS/ T lli"” f
?’ ,,'/ s

? < T A -

-
-
< o G
~ 3
S g

\ 45 49 ?—24
PR

v
RS
\
\
A
N
~N
AY
.
\ N
X Y 7))
72 8 @ 50
58
1 i
' o 4
I
! \ N
1
.
'
)

vG2700



MISCELLANEOUS THREAD EYELETS
B ———————————————— R

REBIR

3

Ref.No Parts No. Description m % Amt. Req
41 006202 Screw(M4-0.7 x 6) xry 2
42 3500237 Latch Spring ZYFINX 1
43 3500240 Thread Take-up Eyelet Holder B LRER 1
44 170010 Screw(M4-0.7 x 4) xRy 1
45 300100 Conical Spring Washer m/Rx Ty o+ 1
46 000669 Washer Ty 1
47 3500245 Thread Take-up Eyelet(Left) NLKE(E) 1
48 3500246 Thread Take-up Eyelet(Right) NLKRER) 1
49 110027 Screw(M2.5-045 x 3.5) Exy 2
50 3500242 Looper Thread Guide JL—IRVARER 1
51 3500247 Looper Thread Eyelet W—IUNREFRE 1
52 0032426 Looper Thread Retainer Spring INRFIR 1
53 170042 Screw(M3-0.5 x 5) XY 1
54 3500250 Looper Thread Eyelet(Center) JL—IRTE (R) 1
55 3500249 Looper Thread Eyelet(Right) I—IRRE () 1

VG2700



VG2700



MISCELLANEOUS BUSHINGS & EYE GUARD

Ty ROF7AH—- REE4S

RefNo Parts No. Description m % Amt. Req
1 110116 Screw(M10-1.5 x 4) xRy 1
2 310106 Laced Wire(¢ 3 X 130mm) TN 1
3 3100099 Presser Bar Bushing WIETvya 1
4 3204021 Oil Seal A=) 1
5 3500096 & Sponge MARY Y 1
6 000397 & Oil Wick(® 2 X 1Tmm) NELTLY 1
7 3500095 [3100100] Spreader Driving Bar Bushing BRYRIL—IET v 1
8 0063055 Oil Seal ALIL2—=I 1
9 3500050 Qil Seal F1I—I 1

10 3500044 Needle Thread Take-up Bushing(Front) #txigV e~ v > 1 () 1
11 3500045 Needle Thread Take-up Bushing(Rear) #HRi@UEhT v 1 () 1
12 3500047 Spreader Driving Shaft Bushing(Left) #filJ%/L—/X#7 v ¥ 1 (k) 1
13 3500048 Spreader Driving Shaft Bushing(Right) &' #)IL—/87 v > 1(H) 1
14 3500041 Oil Seal A=l 1
15 3500046 Foot Lifter Lever Bushing BIEs#@M7v>a 2
16 000195 QOil Wick{No.4-175mm) S 1
17 3500021 Lower Shaft Bushing(Left) T v (k) 1
18 3500407 Oiling Felt BE7z)s 1
19 3500040 Oil Seal A=) 1
20 3500022 Lower Shaft Bushing(Right} T8Tva(h) 1
21 3500030 Feed Bar Lift Shaft Bushing(Left) RV ET#T v a(h) 1
22 3500039 Oil Seal FALN—=Ib 2
23 3500031 Feed Bar Lift Shaft Bushing(Middle) &Y ET&# T v a(F) 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) RYET#HTva(h) 1
25 3500025 Feed Bar Shaft Bushing(Left) REUET vy a (k) 2
26 3500028 Differential Feed Bar Shaft Bushing(Middle) B3 J #1772 () 1
27 3500029 Differential Feed Bar Shaft Bushing(Right) Bi&UEh7 v > 1(5H) 1
28 3500026 Feed Bar Shaft Bushing{Middle) RUET v a(h) 1
29 3500027 Feed Bar Shaft Bushing(Right) EUETyYa(h) 1
30 3500023 Main Feed Lever Shaft Bushing(Left) #&&U L/X\—#87 v ¥ a1 (k) 1
31 3500024 Main Feed Lever Shaft Bushing(Right) #&U LX\—87v ¥ 1(H) 1
32 3500033 Needle Guard Holder Bushing(Front) #Zo &7 > a1 (gl) 1
33 3500034 Needle Guard Holder Bushing{Rear) #4457 v a() 1
34 3500035 Differential Lever Shaft Bushing(Left) =&)L /N\—#7 v > 1 (k) 1
35 3500036 Differential Lever Shaft Bushing(Right) Z& L /A—817 v ¥ 1 () 1
36 3100006 Seal Plug E 2
37 3500037 Looper Driving Shaft Bushing(Front)  JL—/ 87 v & 2 (&) 1
38 3500038 Looper Driving Shaft Bushing(Rear)  JL—/X817 v > 2. (1%) 1
39 3500203 Eye Guard, Complete Set A H— R (#R) 1
40 3500204 Air Wiper Bracket IFITAIRTZTv k 1

Ref. No. 41 to 53

See the following page

VG2700



000000



MISCELLANEOUS BUSHINGS & EYE GUARD TyvyaRUTAH— rBEKR4L

RefNo Parts No. Description m % Amt. Req
41 110009 Screw(M4-0.7 X 8) IExy 2
42 000538 Washer Tyiy 2
43 3500205 Eye Guard Holder FAH—-RE 1
44 170044 Screw(M4-0.7 X 7) Exy 1
45 300104 Conical Spring Washer mXxTwv v 1
46 000663 Washer Tyy 1
47 000022 Nut >k 1
48 3500206 Eye Guard FAH=R 1
49 110076 Screw(M3-05 x 6) IERY 2
50. 3500208 Stopper Spring 8 SVAVAE S 1
51 110030 Screw(M3-0.5 X 2.6) IRy 1
52 000014 Washer AR . 2

53 3500309 [3204020] Oil Seal FALI—=Ib 1

vG2700



VG2700



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #5524 K& OF T gl 45 5

Ref.No Parts No. Description m Amt. Req
1 3500101 Pulley : 7= 1
2 300005 Washer : A 1
3 120012 Screw(M6-1 x 20) jI=S7) 1
4 160005 Screw(M6-1 x 8) =37 4
5 160007 _ Screw(M6-1 X 6) [l=87) 4
6 3500104 Oil Cooling Fan Unit BHT 7 v (1R) 1
7 160001 Screw(M4-0.7 X 4) Exry 4
8
9 3260010 Main Shaft Sprocket({Lower) RIVN7—=U(T) 1

10 3100131 Ball Bearing(Middle) IR—=ILRF V) > (Fh) 1
11 3100132 Lower Shaft(Right) TH#(R) 1
12 3100122 Oil Pump Driving Worm TA—LI 1
13 3100127 Counterweight(Small) VANV Sk 25 0 1NN 1
14 110009 Screw(M4-0.7 x 8) Ry 2
15 3100123 Ball Bearing(Left) IR—=ILRF Y > T (F) 1
16 3500109 Lower Shaft(Middie) T (4) 1
17 160004 Screw(M6-1 X 4.8) Exy 2
18 001107 Spring Pin(¢ 2 X 6mm) SRV A 4
19 3500111 Lower Shaft(Left) TEI(E) 1
20 310100 Oil Wick(® 4.4 x 100mm) R 1
21 160003 Screw(M5-0.8 x 5) rxy 1
22 3500165 Needle Guard Eccentric FiA - e o 1
23 3500166 Needle Guard(Front) Lever #H2o(E0BE 1
24 110022 Screw(M3-0.5 x 10) ExY 2
25 3500413 Felt Zzlbb 1
26 3100241 Needle Guard(Front) Holder #HZoENAE 1
27 3139200 Needle Guard(Front) #= (8 1
28 110036 Screw(M3-0.5 x 6.5) xRy 2
29 3500167 Needle Guard(Rear) Lever #HET (BB 1
30 3100245 Needle Guard(Rear) Holder H=TEA 1
31 3509202 [3109201] Needle Guard(Rear)(anangleof 10° 30" ) #+= 4 () (BAE10° 30" ) 1
32 3500419 Needle Guard Lever Cover BZTBAIN— 1

33 110012 Screw(M4-0.7 x 5) IExy 2

VG2700



AIRSTON

) ‘!".'
‘i. LAY
X/ Aﬂ |".
AN\ Xy \ B\ 7
R YR
%\ P58
s
N N
= 2
%
g Z
Q L "
: 2
&4
¢4
: °
g%
3
i
7 2
%
E&'
%
% ]
=
: \
Y]
N ]
)




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM @Rk U8R #E

6

RefNo Parts No. Description m & Amt. Req
1 3500051 Handwheel N RiRA =L 1
2 000989 Handwheel Mark NY RRA—ILY—7 1
3 160005 Screw(M6-1 x 8) ExyY 5
4 - 160007 Screw(M6-1 X 6) IS 16
5 0092305 Magnet SUEDLS T
6 3500054 Ball Bearing R—=ILRF VYT 2
7 3100129 Handwheel Adapter Ty 1
8 3500056 Timing Belt(550-5GT-12) FALZITRILE 1
9 3260011 Upper Shaft Sprocket(Upper) NIV T—=U (L) 1

10 3500069 Timing Belt(384-3GT-8) FALZINILE 1

11 3500068 Upper Shaft Sprocket(Upper) LIV T—=U (k) 1

12 3100275 Upper Shaft(Right) LE(H) 1

13 3100283 Upper Shaft Joint LEhikF 1

14 3100127 Counterweight(Small) IRGVRTIA NN 1

15 110009 Screw(M4-0.7 X 8) IRy 2
16 3500403 QOil Sleeve FANRAY—=F 1

17 3500060 Upper Shaft(Left) LEh(E) 1

18 160004 Screw(M6-1 X 4.8) xRy 4
19 310101 Oil Wick(¢ 5.1 X 15mm) HE 1

20 310099 Oil Wick(¢ 3.3 X 30mm) PPy 1

21 110012 Screw(M4-0.7 X b) Exy 1

22 3500062 Upper Shaft Sleeve, C. Set TEZ Y —T(#8) 1

23 3500064 Upper Shaft Sleeve @2y —-7 1

24 0093154 Ball Bearing IR—=ILRXF Y 2
25

26 160004 Screw{M6-1 x 4.8) kxy 1
27 3500072 Adapter(Right), C. Set 775 (H)(HR) 1
28 3500073 Ball Bearing IR—=ILRFPY T 1
29 3500076 Adapter TETE 2
30 3500071 Looper Thread Take-up Shaft iR LB 1
31 3500070 Thread Take-up Shaft Sprocket{Lower) X)L k77— (TF) 1
32 3500074 Adapter(Left), C. Set T 7Y (E)#) 1
33 3500075 Ball Bearing R=IRF Yo 1
34 3500077 .ooper Thread Take-up J—IRREFEFH AL 1
35 006212 Screw(M5-0.8 X 6) Ry 2
36 3500079 Connecting Rod #HREVOy R 1
37 120001 Screw(M4-0.7 X 14) xRy 4
38 2100088 Connecting Rod Swing-proof wLEX 2
39 3500066 Driving Lever g+ iU ahibn 1
40 120013 Screw(M6-1 X 15) xR 2
41 2100218 Driving Shaft Thrust Ring ASARNIYVT 1
42 000555 Washer Ty 1
43 120015 Screw(M5-0.8 x 10) IERY 1
44 3500065 Driving Shaft iR E 1
45 3500067 Bracket HRxigUE 1
46 000667 Spring Washer AU T Ty oy 1
47 3500278 Needle Thread Take-up gRiRY B 1
48 110106 Screw(M4-0.7 X 8) IR 2
49 000600 Spring Washer ATV T Ty oy 1

VG2700



8

) @r\\ﬁ@% M )

VIG2700



NEEDLE BAR MECHANISM SRS o/
e e |
RefNo Parts No. Description m A Amt. Req
1 330017 Seal Plug E 1
2 3500310 & Needle Bar & Needle Bar Bushing, C. Set #t# - #+87 v > 2 (f8) 1
3 3500100 [3200111] Needle Bar Bracket $riEfa+ 1
4 110035 Screw(M4-0.7 x 10} kxry 1
5-1 0093356 Needle Clamp{48) g1k X 1
5-2 0093357 Needle Clamp(56) g1k X 1
5-3 0093358 Needle Clamp(64) §HiE A 1
6 —_— Needle(UY x 128 GAS) &t 3
7 0093365 Top Cover Thread Eyelet i) SR8 1
8 001800 Screw(1/8-44 X 2.4) sy 4
-1 3508002 Stitch Plate(48M) R 1
9-2 3508003 Stitch Plate(56M) #Hik 1
9-3 3508004 Stitch Plate(64M) &k 1
10 009142 Screw(9/64-40 X 4.8) IERY 2
11 3500615 Counterweight NSVRATITA b 1
12 110011 Screw(M5-0.8 X 10) Exy 2
13 160029 Screw(M8-1.25 X 8) xRy 2
14 3500091 Connecting Rod, Complete Set #HEOy RER) 1
15 3200112 Connecting Rod gEOY R 1
16 0093212 Roller Bearing Z—RIRFZYVT 1
17 3500617 Eccentric Pin Plate IFtryEr7L—h 1
18 130002 Screw{M3-0.5 X 6) Exy 1
19 3500616 Eccentric Pin HELEFEVEY 1
20 000309 Felt(2.5 x 3 X 30mm) 7zl 1
21 330000 Seal Plug B 1
22 3200118 Needle Bar Guide, C. Set EHERMN(E) 1
23 3200116 Needle Bar Guide HERA 1
24 0093186 Slide Block HERNE 1
25 009749 Screw{M4-0.7 X 16) Fxy 2
26 3100338 Sponge HmARY Y 1

VG2700



)
S/

S

VG2700



PRESSER FOOT MECHANISM
-

HITHE

8

RefNo Parts No. Description m A Amt. Req
1 0077270 Presser Spring Regulator HIREEHRY 1
2 000445 Lock Nut Ay o7k 1
3 0065372 Presser Bar Spring(Outer) BITE/IRK) 1
4 3500304 Presser Bar Connecting Brackst B+ 1
5 110031 Screw(M4-0.7 X 12) rxry 1
6 0093483 Presser Bar Guide HIEEN 1
7 004441 Screw(11/64-40 X 16) Ry 2
8 0060142 Presser Bar Spring(Inner) F /(R 1
9 3100110 Presser Bar HIE 1

10 3100112 Finger Guard T4 VHA-R 1
11 110002 Screw(M3-0.5 X 5) IExy 1
12 0093611 Oil Protector Ring HmUUYT 1
13 3100310 Collar(9 X 17 X 7mm) ho— 1
14 150001 Screw(M4-0.7 X 4) Ry 1
15 0020271 Thread Chain Cutting Knife FxAvhyH 1
16 110054 Screw(M3-0.5 x 35) Ry 1
17-1 3507050 Presser Foot, C. Set(48) FI(48) 1
17-2 3507052 Presser Foot, C. Set(56) T (5H) 1
17-3 3507054 Presser Foot, C. Set(64) I (#8) 1
18 110004 Screw(M3.5-0.6 x 8) il 1
19 3107303 Presser Foot Spring(Left) MR IR (E) 1
20 3107304 Presser Foot Spring(Right) INETINR () 1
21

22

23 130016 Screw(M2.5-045 X 6) Exy 4
24 3107306 Presser Foot Hinge Pin(56, 64) MIEIEY 1
25 110084 Screw(M3.5-0.5 X 4.2) xRy 1
26 000327 Lock Nut Ay o>y hk 1
27 260006 Adjusting Screw(1/8-44 x 9.5) HERY 1
28 3500305 Cap *Fyv/ 1
29

30 3500296 Presser Foot Lifter #HrmY 1
31 170041 Screw(M5-0.8 X 3.5) JI2=8% 2
32 3500300 Lifter Shaft BB 1
33 2100267 Collar(10 X 17 X 8mm) HhZ— 1
34 160001 Screw(M4-0.7 X 4) IRy 2
35 3500283 Lifter Shaft Lever HIgs el N\~ 1
36 005650 Screw(M5-0.8 X 14) kExy 1
37 0068181 Spring A3 1
38 3500294 Lever Link LIR=U>o 1
39 3500291 Lifter Lever BIHES LN~ 1
40 000487 Wave Washer EREIY v 1

Ref. No. 41 to 60

See the following page.

VG2700



»

y@%ﬁﬁ?ﬁﬁﬁ‘@lﬁ%‘%

VG2700



PRESSER FOOT MECHANISM T 8

|

Ref.No Parts No. Description m %A Amt. Req
41 300005 Washer Tviy 1
42 120010 Screw(M6-1 x 10) xRy 1
43 2110361 Spring AN=3 1
44 2100194 Lifter Lever Holder HMIESLIN—8 1
45 340003 Knock Pin(¢ 5 X 20mm) JvvEy 1
46 3500295 Lifter Lever Stopper it L DY ACED § SRUAN 1
47 120006 Screw(M6-1 x 12) =% 2
48 . 000206 Lock Nut Ovo7Fwvhk 1
49 110118 Screw(M5-0.8 x 22) kxy 1
50 3500299 Tension Release Lever Connector FHAE A BLERIR 1
51 170038 Screw(M4-0.7 X 5) Exy 1
52 170009 Screw(M4-0.7 X 4) FxRY 1
53 3100533 Tension Release Lever B A B 1
54 120001 Screw(M4-0.7 X 14) xRy 1
55 3500292 Tension Release Shaft SRR A E 1
56 0063515 Thread Pull-off Lever RIBA LN~ 1
57 000690 Spring Pin{4 X 16mm) A7V TEY 1
58 0094390 Tension Release Adjusting Eccentric  R#EXIRIRET 10 1
59 0095334 Swing-proof Spring Br iR/ R 1
60 001170 Screw(9/64-40 x 12) kxy 1

vG2700



VG2700



SPREADER MECHANISM

B Y kI — KR

9

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set Y Tt (FR) 1
2 3500082 Spreader Eccentric ;iR st =X % 1
3 160003 Screw(M5-0.8 x b) Ry 2
4 3500084 Spreader Connecting Rod funay R 1
5 110009 Screw(M4-0.7 X 8) xRy 1
6 300006 Washer A 1
7 3100309 Adjusting Lever Pin HEELINR—EY 1
8 000528 Washer Ty 1
9 100003 Nut +v k 1

10 3500086 Spreader Adjusting Lever S SREIL /\— 1
11 120013 Screw(M6-1 x 15) IR 1
12 3160138 Driving Shaft JU— /e 1
13 0032646 Collar{12 x 20 x 8mm) ho— 1
14 009604 Screw(11/64-40 x 5.5) [l 2
15

16 3100305 Rocking Arm I—IURY B 1
17 160007 Screw(M6-1 X 6) xy 2
18 0063051 Rocking Pin =RV EY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) pi:PY 1
20 0063053 Spreader Bar JL—E 1
21 0063056 Bushing Ring Tyyayvs 1
22 0063057 Collar(10 x 18 X 7mm) ho— 1
23 009526 Screw(9/64-40 X 4.4) =87 2
24 3100307 Spreader Holder Y RL—IRAE 1
25 3509320 Spreader B RIL—/X 1
26 110031 Screw(M4-0.7 X 12) Exy 2
27 2100218 & Thrust Ring AZANIVY 1
28 3500097 & Thrust Sheet(Small) ATZANY—K(N 1

VG2700



10

VG2700




LOOPER DRIVING MECHANISM JL—INEERE 10
R e e~ o o o ]
Ref.No Parts No. Description m 4B Amt. Req
1-1 3109300 Looper(32, 40, 56, 64) =R 1
1-2 3109302 Looper(48) JL—IX 1
2 160040 Screw(M4-0.7 X 5) xRy 1
3 3180100 Looper Holder =& 1
4 110039 Screw(M35-0.6 x 10) xRy 1
5 300500 Spacer(Fiber) AR—B(T7AN) 3
6 3500175 Looper Bar Bushing(Left) W—IET v 2 2 (k) 1
7 160024 Screw(M6-1 x 8) Xy 2
8 3500274 Looper Thread Eyelet(Left) W—JCRE(E) 1
9 110101 Screw(M3-05 x 3) xRy 1
10 0010017 Bamboo Joint NV THF 1
11 3500426 Oil Tube(3 X 5 X 110mm) dAAINFa—7 1
12 3100205 O-ring oYy 1
13 3500179 | ooper Bar Guide W—IEHA R 1
14 3100157 Slider 2545 1
15 3100158 Slider Holder A T4 TBftE 1
16 110005 Screw{M3.5-0.6 X 12) IExy 2
17 3100159 Slider Presser ASA TR 1
18 160001 Screw(M4-0.7 X 4) Exry 1
19 3500180 Thrust Washer ASZANTy ¥ 2
20 330016 Seal Plug B 1
21 3500177 Looper Bar J—I\HE 1
22 3500178 Slide Block A4 R7Ov Y 1
23 3500176 Looper Bar Bushing(Right) W—INET v a(A) 1
24 110019 Screw(M5-0.8 x 35) xy 1
25 300000 Washer Tviy 2
26 100002 Nut +wvhk 1
27 3100150 Looper Rocker Connecting Rod, C. Set JL—/\Ei# 0 v K (1§) 1
28 3100147 Looper Rocker Regulating Eccentric  JL—/SEIIF > 1
29 160003 Screw(M5-0.8 X b) Exy 1
30 0065389 Roller Bearing Z—RILRFPYT 1
31 3100149 Looper Rocker Connecting Rod JL—/SEiEO Y R 1
32 3100151 Looper Rocker Adjusting Pin JL—/KEIR R E 1
33 340001 Spring Pin{¢ 1.5 X 4mm) AV D27 < 1
34 3500171 Looper Connecting Rod JL—/XOvy R 1
35 110043 Screw(M4-0.7 X 14) =37 2
36 120049 Screw(M4-0.7 X 16) xRS 2
37 2110191 Connecting Rod Swing-proof L 1EX 2
38 3100142 Looper Driving Lever JU—/XEh bR 1
39 160029 Screw(M8-1.25 X 8} IExy 2
40 000637 Seal Plug B 1
41 3500174 Looper Rocker Arm =R B 1
42 120013 Screw(M6-1 x 15) Fxy 1
43 3100146 Thrust Washer AZARNDwT¥y 3
44 3100145 Thrust Roller Bearing ASAKRFZYT 2
45 3500172 Looper Shaft JU— /e 1
46 000740 Seal Plug o 2
47 000623 Gasket AR % 1

VG2700



VG2700



FEED DRIVING CONTROL MECHANISM B Y AESE 11
|
Ref.No Parts No. Description m 4 Amt. Req
1 3500147 Differential Feed Rocker Arm, C. Set Bl U SAEHKE (18) 1
2 3500148 Differential Feed Rocker Arm A% ) R 1
3 120013 Screw(M6-1 X 15) xRy 1
4 3500149 Differential Reguiating Slider BX VSRR 15 1
5 3500152 Differential Link =gy 1
6 3500154 Differential Feed Regulating Link Bk U SRmY > 1
7 3200215 Retaining Ring Ay FUYT 2
8 3500146 Differential Feed Shaft Arm B B 1
9 310096 Oil Wick(¢ 5 X 130mm) S 1
10 3500144 Differential Feed Shaft BIEX ) 1
11 2100249 Connection Bushing{Front) BIEU Y > Ty v a (@ 1
12 3500143 Differential Feed Bar Connection xEYYvY 1
13 300000 Washer Tyy 2
14 110046 Screw(M5-0.8 x 12) kxy 1
15 110021 Screw(M5-0.8 x 18) TRy 1
16 3500142 Connection Bushing(Rear) XYYV I Ty () 1
17 3509004 Differential Feed Dog A% 1
18 3509005 Main Feed Dog #axY 1
19 110004 Screw(M3.5-0.6 X 8) Exy 2
20 3500151 Linear Block y—r7avy 1
21 3500150 Linear Guide YZFHAR 1
22 160001 Screw(M4-0.7 x 4) xRy 3
23 3500153 Linear Link y=—ruvy 1
24 0068202 Retaining Ring AbyFUvy 2
25 2100253 Linear Link Pin Y—ruyoy 1
26 3500155 Differential Feed Lever(Left) =L INN—(E) 1
27 160004 Screw(M6-1 X 4.8) xRy 1
28 3500156 Differential Feed Lever Shaft =L /N—H 1
29 2100267 Collar(10 x 17 X 18mm) ho— 1
30 3500157 Spring JUE 1
31 340003 Knock Pin(¢ 5 X 20mm) VA RA Y 1
32 3500158 Differential Feed Lever(Right) EZHLIN—(H) 1
33 000690 Spring Pin(¢ 4 X 16mm) A7YvITEy 1
34
35 000010 Conical Spring Washer m/RxTy v 1
36 3500161 Lock Nut OvoFwvhk 1
37 190004 Screw(M6-1 x 85, M45-05 X 3) =3 1
38 3500160 Differential Feed Graduations =B AR 1
39 110045 Screw(M4-0.7 X 12) IR 2
40 3101754 Adjusting Screw FIvRY 1
a1 2100264 Adjusting Block FOvAYH 1
42 2100259 Spring IRE 1
43 001123 Washer AV 1
44 0034293 Retaining Ring Ay FUT 1
45 0020350 Differential Feed Lever Stopper ZE L /K- by 1
46 000669 Washer AR 1
47 000600 Spring Washer ATYVTTIvo+ 1
48 005049 Screw(M5-0.8 x 8) xRy 1
49 120011 Screw(M6-1 X 18) IExXY 1

VG2700



12

VvG2700




FEED DRIVING MECHANISM
- -

=S

12

RefNo Parts No. Description m % Amt. Req
1 3500131 Feed Bar Driving Shaft Lever X B 1
2 120013 Screw(M6-1 X 15) Bxy 1
3 3500130 Feed Bar Link Pin EUUvIEY 1
4 3500129 Feed Bar Link({Long) EVUVIR) 1
5 160002 Screw(M4-0.7 X 5) Ry 3
6 3100195 Feed Bar Link(Short) FEU UV GR) 1
7 3100193 Feed Bar Connecting Rod Pin EUOy REY 1
8 3500128 Feed Bar Connecting Rod EUOw R 1
9 3100192 Retaining Ring Ay FUvT 2

10 3500105 Counterweight NRIVRAITIIA S 1
11 110009 Screw(M4-0.7 x 8) xRy 4
12 3100623 Roller Bearing Z—-RIRFPYUT 1
13 3500127 Main Feed Eccentric EUIXEY 1
14 006212 Screw(M5-0.8 X 6) jl= ) 2
15 3100190 Roller Bearing Z—=RIRFUVYT 1
16 3500162 Feed Lift Connecting Rod EULETAOYR 1
17 3500119 Feed Bar Guide(Right) EUETARE) 1
18 160007 Screw(M6-1 x 6) kxy 4
19 3500411 Oiling Felt by e I 1
20 110030 Screw(M3-0.5 X 2.6) Exy 2
21 3201355 Roller Bearing Z—RIRFIUVT 1
22 0013208 Retaining Ring AbhyFIUvy 1
23 3500163 Feed Lift Shaft Lever ® Y LT 1
24 3500124 Collar(12.x 20 X 10mm) No— 2
25 160004 Screw(M6-1 x 4.8) hxy 3
26 160005 Screw(M8-1 x 8) ) 2
27 310096 Oil Wick(g 5 X 130mm) pi:PiY 1
28 3500164 Feed Lift Shaft ® ' ETE 1
29 000397 Qil Wick(¢ 2 X 1Tmm) S 1
30 3500113 Feed Bar, Complete Set ®Y &) 1
31 3500116 Feed Lift Block(Rear) AE(#) 1
32 0032867 Feed Lift Block(Front) ARED 1
33 3500115 Main Feed Bar BxEYE 1
34 3500114 Differential Feed Bar [Fipe A= 1
35 3500408 Oiling Felt by e A 1
36 3100231 Feed Dog Key F— 2
37 3500118 Feed Bar Guide(Left) EIVBHAA RE) 1
38 3500122 Main Feed Bar Driving Shaft gk 1
39 000750 Seal Plug iR 1
40 2020002 Retaining Ring AbyTUvy 1

Ref. No.41to 71

See the following page.

VG2700



12

\IR2700



FEED DRIVING MECHANISM % U RS 12

]

RefNo Parts No. Description m & Amt. Req
41 3500123 Main Feed Bar Driving Shaft Lever x| whi 1
42 110117 Screw(M5-0.8 x 9.5) Exy 1
43 3100214 Link Pin UyoEy 1
44 000199 Oil Wick(2.3 x 2.3 x 13mm) SHRS 1
45 160006 Screw(M3-0.5 x 4) = 1
46 3500121 Main Feed Bar Connection BxYYvo 1
47 3500120 Connection Bushing BEVIITyva 1
48 300000 Washer Tyy 1
49 110118 Screw(M5-0.8 x 22) xy 1
50 3500136 Adjusting Screw Stopper RURSmMRIZI Ny R 1
51 160001 Screw(M4-0.7 X 4) Exy 2
52 3500133 Main Feed Bar Adjusting Screw ®XURHRY 1
53 100067 Lock Nut AvyFwvhk 1
54 0020551 O-ring(P5) ouxvy 1
55 3500132 Main Feed Bar Bracket EVTSry bk 1
56 3500138 Main Feed Lever Shaft(Right) ®BxEU LIN—B(H) 1
57 3500126 Connecting Shaft pES et i 1
58 3240072 Spring IR 1
59 340003 Knock Pin{¢ 5 X 20mm) oy 2
60 0068079 O-ring(P16) ouxs 1
61 3500137 Main Feed Lever Shaft(Left) BEY LIN—Ei(E) 1
62 3500139 Main Feed Lever wY L= 1
63 110013 Screw(M4-0.7 x 8) kxy 1
64 3500141 Main Feed Graduations xYU BER 1
65 009749 Screw{M4-0.7 X 16) =8 2
66 0020350 Main Feed Lever Stopper EYLN=Z kw /X 1
67 000669 Washer A 1
68 000600 Spring Washer ATV T Twy 1
69 005049 Screw(M5-0.8 X 8) xRy 1
70 310102 Oil Wick(¢ 4.8 x 150) SER 1
71 3500190 Feed Lift Connecting Rod, C. Set ®UETOwv RER) 1

VG2700



VG2700



LUBRICATING MECHANISM

=Ptk 2

13

RefNo Parts No. Description m % Amt. Req
1 3500412 Oil Receiver Ao m 1
2 110012 Screw(M4-0.7 X b) xRy 4
3 0032518 O-ring(P3) (ORVZ/4 1
4 3500402 Qil Sight Top Nozzle J XN 1
5 3100370 Oil Tube Joint, One Way A OBRE 6
6 000425 Washer Ty 1
7 000234 Nut Fwv bk 2
8 0031831 Qil Tube Clamp FRR 8
9 3500229 Qil Filter Cover AANWNT 1T HIR— 1

10 110045 Screw{M4-0.7 X 12) XY 3
11 3100061 O-ring(P42) ouxy 1
12 3100345 Qil Filter AANT 4L 1
13 3100329 QOil Filter Connector AAINT 1 LT HFE 1
14 3200237 Felt ' Zxz)b 1
15 3200236 Suction Pipe AL T 1
16 0093617 Suction Pipe Bushing WANRA T Ty a 1
17 3200238 Oil Tube(3 X 5 X 440mm) AAIWIRAL T 1
18 0010017 Bamboo Joint N TH#FE 2
19 3500422 Oil Tube(Long), Complete Set &/ (&) (R) 1
20 3400261 Qil Tube(4 X 6 X 500mm) FAALIWIRAT 1
21 3100371 Oil Tube Joint, Two Way [[omi=§tiES 1
22 3100332 Oil Tube(4 X 6 X 37mm) FAALIWINA T 1
23 320008 Fitting Stud(Short) BWRFNRIL S EE) 4
24 3500423 Qil Tube(Middle), Complete Set B/ () () 1
25

26 3500415 QOil Filter Screen A 1
27 3500424 Oil Tube(4 X 6 x 190mm) AAIIRNA T 1
28 320009 Fitting Stud(Long) BMFRIL MR 1
29 3100356 Oil Tube{Short), Complete Set B/ Z0E) (1) 1
30 3100331 Oil Tube{4 X 6 X 3Tmm) FdAIWIIRAT 1
31 3500418 Oiling Shower Wwmrvy o 1
32 3500410 Draining Felt EH7 )Lk 1
33 3500404 Draining Pipe £z 3 AN g 1
34 110013 Screw(M4-0.7 X 8) xRy 2
35 3500425 Qil Tube(4 X 6 X 350mmy} FAAWIRALT 1
36 3150195 Oil Pump, Complete Set R 7 (#8) 1
37 2040033 Qil Pump Driving Worm Gear JA—LFT 1
38 160001 Screw(M4-0.7 X 4) Ry 2
39 120011 Screw(M6-1 x 18) xRy 2
40 000560 Seal Ny Fv 1
41 100014 Nut Fwv bk 1
42 3150151 Oil Nozzle for Worm Gear Ba/kr 7 1
43 3100330 Oil Tube Stay AAIIRATRT 1
44 3500236 Dust Proof Plate FHEEHR 1
45 3500006 Oil Sight Gauge FLNT = 1
46 3100392 & Oil Tube(2.5 X 4 X 35mm) FAIWIRA T 1

VG2700



14

PULLER MECHANISM(T)

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(1)

7o —BEEREM)

14

RefNo Parts No. Description m A Amt. Req
1 3100625 ~Upper Feed Roller Shaft Bracket tOo—-s@7355 vk 1
2 120019 Screw(M6-1 x 18) xRy 4
3 000779 Knock Pin vy 2
4 3100006 Seal Plug B 1
5 3100607 Roller Shaft Bushing(Right} to—>@7v>a(h) 1
6 3100604 Upper Feed Roller Shaft Lever O—>8hEE 1
7 160007 Screw(M6-1 X 6) IRy 2
8 0065398 Collar(14 x 22 X 10mm) ho— 1
9 009604 Screw(11/64-40 X 5.5) Ry 2

10 3100626 Roller Shaft Bushing(Left) EO—-S8T vy a(k) 1
11 0065395 Oil Seal A1IW2—Ib 1
12 3100605 Upper Feed Roller Shaft EO—>% 1
13 See page 16 16 R—IVBHR -
14 3100608 Upper Feed Roller Lever rO->LI/X— 1
15 120012 Screw(M6-1 x 20) xRy 1
16 0065401 Upper Feed Roller Lever Pin EO—-JLNR—-EY 1
17 000613 Washer Ty 1
18 000306 Nut Fvhk 2
19 3501281 Upper Feed Roller Lever Rod Oo—ZL/X—0Ov R 1
20 240010 Screw(1/4-40 X 11) IR 1
21 310063 Oil Wick bRy 1
22 0032921 Upper Feed Roller Driving Rod Pin +to—>ov REY 1
23 160001 Screw(M4-0.7 X 4) = 8% 1
24 3100602 Upper Feed Roller Driving Rod rO—->0Ov kR 1
25 3100192 Retaining Ring AbhyFUvyo 1
26 3100623 Roller Bearing —Z—RIRF I 1
27 3100603 Upper Feed Roller Regulator, C. Set  _tO—Z &% #H) 1
28 3100601 Upper Feed Roller Eccentric i el o e 1
29 3100600 Upper Feed Roller Regulator EO—ZREER 1
30 160003 Screw(M5-0.8 X 5) IERY 2
31 190007 Adjusting Screw(M5-0.8 x 6) REIRY 1
32 120008 Screw(M4-0.7 X 8) xRy ]
33 300045 Spacer AR— 1
34 3100636 Upper Feed Roller Shaft Bracket, C. Set tO—Z87 > v k(#8) 1

Note: Parts No. of Puller Mechanism, C. Set -
(E) 77 —¥E#E) D Parts No. -

- 3500695 = 3100636 + 3500697 + 3500699

+ 35600695 = 3100636 + 3500697 + 3500699

VG2700



15

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(2) 7o —HBEERBMR2) 15
|
RefNo Parts No. Description m A Amt. Req
1 See Page 16 16 R—I &M -
2 3100611 Upper Feed Roller Yoke ro—>3—7 1
3 120012 Screw(M6-1 x 20) xRy 1
4 3100612 Upper Feed Roller Yoke Guide rO—-33—2440FK 1
5 120008 Screw(M4-0.7 x 8) =37 2
6 3100613 Upper Feed Roiler Yoke Pin rto—>3—s> 1
7 160007 Screw(M6-1 x 6) xRy 1
8 0090620 Wire(0.9 x 45mm) BRI 1
9 180005 Screw(M4-0.7 % 6) = 1
10 160001 Screw(M4-0.7 X 4) Exy 2
11 160003 Screw(M5-0.8 X 5) IExy 3
12 0060056 Retaining Ring ANy FIUvy 1
13 2100902 Thrust Ring AZANYVT 1
14 3501270 Clutch Driving Shaft 7oy FH 1
15 3100616 Clutch Driving Shaft Bushing(Left) oY FHT YV a(k) 1
16 0065414 Clutch Driving Shaft Bushing(Right) 72 vF#@7 v > 1(fh) 1
17 0065421 Clutch Tension Sieeve ISYFFUYagvAY—T 1
18 3501283 Adjusting Collar RN S — 1
19
20 3501284 Adjusting Screw Stay FEIRIET 1
21 110002 Screw(M3-05 x 5) IExy 2
22 110097 Screw(M5-0.8 X 12) xRy 1
23 3501282 Clutch Tension Spring ISYFTFvYa IR 1
24 3501280 Clutch Driving Lever 77w FIRE) 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3
26 3501276 Clutch Sleeve(Right) IS vFRAY—=T(H) 1
27 3501272 Thrust Plate AZANTL—b 2
28 3501271 Clutch Spacer oY FAR—1 1
29 160005 Screw{M6-1 X 8) IRy 1
30 3501275 Clutch Sleeve(Left) ISy FAY—TJ(E) 1
31-1 3501290 Upper Feed Roller (30 teeth)(Standard) L0—3(30 W) (&%) 1
31-2 3501289 Upper Feed Roller(26 teeth) (Extra Parts) £ 0 —3 (26 1) (K EHRm) 1
32 007621 Screw(9/64-40 x 85) IExy 3
33 3500697 Lower Feed Roller Support, C. Set TO—>H/R— ) 1
34-1 3501260 Lower Feed Roller(19 teeth)(Standard) TH—Z(1911) (R#E) 1
34-2 3501259 Lower Feed Roller(16theeth)(Extra Parts) TH0— 2 (16 L) (i E#m) 1
35 000487 Wave Washer VS AR o 1
36 3501252 Lower Feed Roller Guide TA—ZHAR 1
37 0060056 Retaining Ring AhyFUYT 1
38 160000 Screw(M3-05 X 3) Xy 2
39 3501251 Lower Feed Roller Shaft TO—ZEH 1
40 160003 Screw(M5-0.8 X 5) Exy 1

Ref. No. 41 to 54

See the following page.

VG2700



15

PULLER MECHANISM(2)

RUBBER ROLLER

33

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(2)

—

7o —HESREM(2)

15

RefNo Parts No. Description m %A Amt. Req
41 3501250 Lower Feed Rolier Bracket TAO-S73Tv 1
42 120041 Screw(M6-1 X 12) IExy 2
43 000779 Knock Pin vy 2
44 3501295 Upper Feed Roller(Rubber) o= (3L) 1
45 3501265 Lower Feed Roller(Rubber) TO—Z(3L) 1
46 3500698 Supplementary Roller, C. Set B O— > () 1
47 3501253 Supplementary Roller Support #HE0O— SR 1
48 000538 Washer vy 2
49 110009 Screw(M4-0.7 % 8) = 2
50 3501122 Supplementary Roller wWmpo—- 1
51 0065436 Supplementary Roller Stay(A) #BHO—ZXT(A) 1
52 0065437 Supplementary Roller Stay(B) #HphO—>x%xT(B) 1
53 009730 Screw(1/8-44 x 5.3) ExY 4
54 0063460 Lower Feed Roller(Rubber) Bushing TO—3(JAL)7v¥a 2

VG2700



16

PULLER MECHANISM(3)

33

VG2700



PULLER MECHANISM EXCLUSIVE PARTS(3)
C

77 —HBEERmES)

16

RefNo Parts No. Description m A Amt. Req
1 0065381 Upper Feed Roller Lifter(Right) EO—-Z8%B5(h) 1
2 110009 Screw(M4-0.7 X 8) kxy 2
3 000538 Washer AR 3
4 000334 Nut Ty bk 2
5 0034979 Flexible Wire Clamp Bushing DAVEAT v 2
6 006075 Screw(11/64-40 X 6) rExy 2
7 0067126 Lifter Connecting Plate EO—Z B ERR 1
8 0065374 Upper Feed Roller Lifter(Left) EO—2%B5 (k) 1
9 0065375 Upper Feed Roller Lifter Pin tO—->BrEY 1

10 0095027 .Retaining Ring AbhwFUyT 2
11 0065376 Lifter Connecting Plate o—>m/Y 1
12 006038 Screw(3/16-32 X 2.2) xRy 2
13 0065407 Roller Press Bar Bracket tO—Z#@IEEF 1
14 005650 Screw(M5-0.8 X 14) xRy 1
15 0065402 Lifting Lever Sleeve ra—-sLnR—xuU—7 1
16 006411 Screw(11/64-40 X 55) xRy 1
17 000340 Nut Avo+vk 1
18 009931 Stop Screw(11/64-40 x 26) AbwRRrY 1
19 3100614 Roller Press Spring FO—SHIT XX 1
20 3100610 Upper Feed Roller Bracket rto—->73v bk 1
21 009753 Screw(M6-1 X 35) xRy 2
22 000779 Knock Pin oy 2
23 0065405 Roller Press Bar Bushing(Upper) FO—S/IET v a(kb) 1
24 160007 Screw(M6-1 X 6) xy 1
25 3100609 Roller Press Bar Bushing(Lower) FO—ZBIETY>a(T) 1
26 0065404 Upper Feed Roller Press Bar FO—2HIE 1
27 0034117 Retaining Ring AbhwZFUvy 1
28 000690 Stop Pin AhvIEY 1
29 000613 Washer A 1
30 0067111 Upper Feed Roller Lifting Lever FHT 1
31 000487 Corrugated Washer BRIy 1
32 170008 Screw(M6-1 X 9) Ji= 1
33 3500699 Upper Feed Roller Bracket, C. Set tOo—>734 v MNR) 1

Note: Part No. 3500699 of Ref. No. 33 contains the part numbers of Ref. No. 13 on page 14 and

Ref. No. 1 on page 15.

(7¥) Ref. No. 33 @ Part No. 3500699 i 14 X— D Ref. No. 13 RV 15— D Ref. No. 1 DEm%
& A 72Part No. T,

VG2700



17

VG2700-000L, 0OOOS, OOOS1, DODS2

oooL

ooos,

ooost,

gooosS2

PR
~NOOGTRWN -

VG2700-000M, DOCS, DOOST, OOOS2
2 Needle

oooMm OoooS, 0OOSt,

oo s2

VG2700-156M-31

e &
N
15

17

EXTRA PARTS

Fabric Edge Guide for bottom hemming
EolEOEER 18

20—§

VG2700




VG2700 EXCLUSIVE PARTS
_

Y7ETIERAR®

17

RefNo Parts No. Description m A Amt. Req
1-1 3508007 Stitch Plate(48L) #Hik 1
1-2 3508008 Stitch Plate(56L) #ik 1
2-1 3508012 Stitch Plate(48S) #R 1
2-2 3508062 Stitch Plate(48ST1) #HiR 1
2-3 3508063 Stitch Plate(56S1) K 1
2-4 3508064 Stitch Plate(64S1) #Hik 1
2-5 3508067 Stitch Plate(48S2) iR 1
2-6 3508068 Stitch Plate(56S2) iR 1
2-7 3508069 Stitch Plate(64S2) iR 1
3-1 0093351 Needle Clamp(32) #iEX 1
3-2 0093352 Needle Clamp(40) kX 1
4-1 3507000 Presser Foot, C. Set(32) T (FH) 1
4-2 3507002 Presser Foot, C. Set(40) IR 1
5 110004 Screw(M3.5-0.6 x 8) xRy 1
6 3107303 Presser Foot Spring(Left) INBEI/NR(F) 1
7 3107304 Presser Foot Spring(Right) INRIT/R(EA) 1
8 130016 Screw(M25-0.45 X 6) xRy 4
9 3107306 Presser Foot Hinge Pin HreyIEy 1

10 110084 Screw(M3-05 x 4.2) xRy 1
11 000327 Lock Nut OvoFvy b 1
12 260006 Adjusting Screw(1/8-44 x 9.5) xRy 1
13-1 3508000 Stitch Plate(32M) #HR 1
13-2 3508001 Stitch Plate(40M) gk 1
14-1 3508011 Stitch Plate(40S) gk 1
14-2 3508060 Stitch Plate(32S51) Bk 1
14-3 3508061 Stitch Plate(40S1) B 1
14-4 3508065 Stitch Plate(32S52) g 1
14-5 3508066 Stitch Plate(40S52) £k 1
15 3108134 Stitch Plate(56M-31) Fi1gid 1
16 3106000 Main Feed Dog #wxy 1
17 3109000 Differential Feed Dog AiIxY 1
18 3100630 Fabric Edge Guide(Left) EHR(E) 1
19 0095367 Fabric Edge Guide Chip ERFv 1
20 004182 Screw(3/32-56 x 2.5) kxy 1
21 3100631 Fabric Edge Guide(Right) ERE) 1

VG2700



18

VG2700-0000-WF1

21-2
AN

EXTRA PARTS

VG2700



VG2700-0000-WF1 EXCLUSIVE PARTS Y7EFIERSBSR 18
|
RefNo Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator HIREEFRY 1
2 3200132 Presser Bar Spring{(QOuter) MITEE/NR(KR) 1
3 3101315 Presser Bar Stopper BIBEA YN 1
4 000538 Washer TyTy 1
5 004440 Screw(11/64-40 X 8.3) TRy 1
6 0093480 Presser Bar BT 1
7-1 3107277 Walking Foot, C. Set(48)(Extra Parts) Dx*—F> /B EPEHm 1
7-2 3107270 Walking Foot, C. Set(56) DA —F I HE) 1
7-3 3107282 Walking Foot, C.Set(32) (2 Needle) (Extra Parts) 7 st —F VI (1) (2481 (BpEHm) 1
7-4 3107275 Walking Foot,C.Set(40)(2 Needle) (Extra Parts) ™V A —F > 7L (1) (244 (REE) 1
7-5 3107280 Walking Foot, C. Set(64)(Extra Parts) 7+ —F>7#HIH#)(RERE) 1
8 160001 Screw(M4-0.7 x 4) rxy 1
) 100052 Nut Fw bk 1
10 3207148 Presser Foot Spring ITINR 1
11 100020 Nut Fwvhk 1
12 000665 Washer Ty 1
13 100057 Nut >y bk 1
14 3207146 Adjusting Screw HERY 1
15 160025 Screw(M3-0.5 X 6) JI= 1
16 0060270 Yoke Pin Brag—oty 1
17 160001 Screw(M4-0.7 X 4) xRy 2
18 3107303 Presser Foot Spring(Left) NBINR(E) 1
19 3107306 Presser Foot Hinge Pin Hreyyty 1
20 110084 Screw(M3-0.5 X 4.2) xRy 1
21-1 3107273 Fabric Presser(width 6.2mm) HHT 1
21-2 3107272 Fabric Presser(width 3.Tmm) HHET 1
22 001228 Screw(3/32-56 X 3.2) Ty 2
23 3110201 Spacer(Extra Parts) AR—T (RrEEBE) 1
24-1 3107274 FabricPresser(width 12.6mm)(ExtraParts) i T (&rEERam) 1
24-2 3107285 FabricPresser(width37.2mm)(ExtraParts) i T(RHESMR) 1

VvG2700



19
VG2703(1)

1

38-1

37

38-2

VG2700




VG2703 EXCLUSIVE PARTS(1) H7EFLERBRN 19
-
Ref.No Parts No. Description m & Amt. Req
1 3502003 Front Cover, C. Set BUBE = H/N— () 1
2 3502010 Slide Cover BUMR 1
3 3502007 Folder Support TEEZT 1
4 3502012 Folder Support Fixing Plate EREER 1
5 140019 Screw(M5-0.8 x 14) Exy 2
6 3502006 Folder Clamp ERIAR 1
7 009832 Screw(11/64-40 X 4) Exy 2
8 005554 Screw(7/32-32 X 6.5) Ry 1
9 3502013 Eye Guard FAH—R 1
10 3500223 Front Cover Hinge iRl AGl @A) 1
11 110016 Screw(M4-0.7 X 14) ji= 87 2
12 170001 Screw(M4-0.7 X 8) kxy 2
13 300100 Conical Spring Washer BRIy 4
14 160001 Screw(M4-0.7 X 4) =% 2
15 3502004 Front Cover {Lower) AR F H/IR—(T) 1
16 110045 Screw(M4-0.7 X 12) kxy 1
17 000015 Nut Tk 1
18 330019 Seal Plug S 1
19 3201007 Fabric Slide Plate mEUR 1
20 000426 Washer Ty 1
21 110103 Screw(M5-0.8 x 8) xy 1
22 3502009 Cloth Plate(Front) J0O0X7L— M@ 1
23 130007 Screw(M4-0.7 X 10) = 2
24 3502008 Supplementary Plate IR 1
25 110050 Screw(M3-0.6 x 4.5) kxy 2
26 3200033 Seal Plug B 1
27 3502011 Tape Guide F=THAR 1
28 110048 Screw(M4-0.7 x 10) Exy 2
29 000505 Spacer ANR—1 2
30 3502005 Front Cover(Upper) IR F H/—(L) 1
31 3502015 Dustproof Cover(Sponge) BHEEH /R — (AR D) 1
32 110094 Screw(M4-0.7 X 6) =% 2
33 3500233 Thread Take-up Cover(Front) A LS/ —(ED) 1
34 007627 Screw(M4-0.7 x 6) kxy 2
35 110002 Screw(M3-0.5 X b) xRy 1
36 190078 Screw(M4-0.7 X 5) RS 3 1
37 390173 Caution Label EREINIL 1
38-1 0093241 Folder(for Type P) ER(P) 1
38-2 0093242 Folder(for Type Q) ERQ) 1
38-3 0093243 Folder(for Type R) EHRR) 1

VG2700



20
VG2703(2)

VG2703-148M, 156M, 164M

VG2703-132M, 140M(2 Needle)

&
$

4

VG2700



VG2703 EXCLUSIVE PARTS(2)

PR e

yr7EFLsRABREe) 20

Ref.No Parts No. Description m A Amt. Req
1-1 3207155 Presser Foot, C. Set(48) 3T (fR) 1
1-2 3207156 Presser Foot, C. Set(56) T (%) 1
1-3 3207157 Presser Foot, C. Set(64) T (48) 1
2 001186 Screw(9/64-40 X 7.8) xR 1
3 0091725 Presser Foot Spring BRI /R 1
4 005133 Screw(1/8-44 X 4.5) IR 1
5 000220 Lock Nut Aavo+wyhk 1
6 003300 Adjusting Screw(1/8-44 X 15) BEIRY 1
7 0091696 Presser Foot Hinge Pin HTeyIEY 1
8 3207160 Tape Guide F—=THAR 1
9 001230 Screw(3/32-56 x 3.8) Exy 1

10-1 3508051 Stitch Plate(48M) £ 1
10-2 3508052 Stitch Plate(56M) EAR 1
10-3 3508053 Stitch Plate(64M) £k 1
11 3509001 Main Feed Dog Bx 1
12 3509000 Differential Feed Dog BizEY 1
13-1 3207150 Presser Foot, C. Set(32) I (38) 1
13-2 3207151 Presser Foot, C. Set(40) AT (7H) 1
14-1 3508049 Stitch Plate(32M) £k 1
14-2 3508050 Stitch Plate(40M) EAK 1

VG2700



21

VG2708-WF8

10

vG2700



VG2708-WF8 EXCLUSIVE PARTS Y7EFILERES 2 |
|
Ref.No Parts No. Description R & Amt. Req
1 3500297 Presser Spring Regulator WMTRAERY ]
2 3200132 Presser Bar Spring{Outer) I EE/INR(K) 1
3 3101315 Presser Bar Stopper HIEZ LY/ 1
4 000538 Washer AEIE 1
5 004440 Screw(11/64-40 x 8.3) =% 1
6 0093480 Presser Bar HIE 1
7 3107290 Walking Foot, C. Set VA—FTHIG) 1
8 160001 Screw(M4-0.7 X 4) Exy 1
9 100052 Nut > bk 1
10 3207148 Presser Foot Spring I /Nx 1
11 100020 Nut Fvhk 1
12 000665 Washer Ty Ty 1
13 100057 Nut Fvk 1
14 3207146 Adjusting Screw Ry 1
15 160025 Screw(M3-05 X 6) xRy 1
16 0060270 Yoke Pin #Hra—osy 1
17 160001 Screw(M4-0.7 X 4) =87 2
18 3107306 Presser Foot Hinge Pin Wreyyry 1
19 110084 Screw(M3-05 x 4.2) xRy 1
20 0094507 Stitch Plate #HiR 1
21 3509031 Main Feed Dog &ixE 1
22 3509030 Differential Feed Dog BIEY 1
23 3120076 Looper Thread Take-up JL—IREARFH A 1

VG2700



22

VG2713-0000-TTN, T4N

EXTRA PARTS

. 7

VG2713-146L-TIN, 156L-TIN, 156M-TIN

VG2713-140S-T4N, 148M-T4N, 156M-T4N, 164M-T4N

13-1

VvG2700



VG2713-0000-T1TN, TAN EXCLUSIVE PARTS H7EFINERER 22
|
RefNo Parts No. Description m B Amt. Req

1-1 3107311 Fabric Guide HAHAR 1
1-2 3507091 Fabric Guide(Long)(Extra Parts) HmHA R (R (FREERS) 1
2 110027 Screw(M2.5-045 X 3.5) I 2
3 3500631 Fabric Guide(Left) HwHA R(E) 1
4 3500632 Fabric Guide(Right) HBHAR&) 1
5

6 3500634 Fabric Guide(Small)(Left) THA RUN(E) 1
7 3500635 Fabric Guide(Small)(Right) A4 RN 1
8 110038 Screw(M2.5-0.45 X 4.5) xRy 2
9-1 3508020 Stitch Plate(48L) #Hik 1
9-2 3508021 Stitch Plate(56L) #iR 1
9-3 3508019 Stitch Plate(56M) iR 1

10 3509007 Differential Feed Dog ArxY 1

11 3509012 Differential Feed Dog(Middle) XY 1

12 110038 Screw(M2.5-045 X 4.5) xRy 1

13-1 3508040 Stitch Plate(40S)(Z2 Needle) iR 1

13-2 3508031 Stitch Plate(48M)(3 Needle) £k 1

13-3 3508032 Stitch Plate(56M)(3 Needle) i 1

13-4 3508033 Stitch Plate(64M)(3 Needle) iR 1

14 3509010 Differential Feed Dog(Middle) ik l) 1

VG2700



23

VG2713-0000-TTA, T2A, T4A

EXTRA PARTS

VG2700




VG2713-0000-TTA, T2A, T4A EXCLUSIVE PARTS 7 EFIILEHERS

23

I

RefNo Parts No. Description m A Amt. Req
1-1 3107311 Fabric Guide wHIR 1
1-2 3507091 Fabric Guide(l_ong)(Extra Parts) HmHA R (R (ESR5m) 1
2 110027 Screw(M2.5-045 x 3.5) Exy 2
3 3500631 Fabric Guide(Left) HwHA R(E) 1
4 3500632 Fabric Guide(Right) wHA R(H) 1
5
6 3500634 Fabric Guide(Small)(Left) wHA RUN(E) 1
7 3500635 Fabric Guide(Small) (Right) HH1 RKNER) 1
8 110038 Screw(M25-045 X 4.5) xRy 2
9-1 3508019 Stitch Plate(56M) iR 1
9-2 3508020 Stitch Plate(48L) EAK S 1
9-3 3508021 Stitch Plate(56L) #Hik 1

10

11

12 110038 Screw(M2.5-045 X 4.5) xRy 1
13 3509017 Main Feed Dog #ixY 1
14 3509015 Differential Feed Dog gxy 1
15 3509016 Differential Feed Dog(Middle) ! 1
16 3508074 Stitch Plate(56L) #HR 1
17 3509019 Main Feed Dog #®xEl 1
18-1 3508031 Stitch Plate(48M) iR 1
18-2 3508032 Stitch Plate(56M) ik 1
18-3 3508033 Stitch Plate(64M) #HiR 1
18-4 3508040 Stitch Plate(40S)(2 Needle) 1K 1
19 3509018 Differential Feed Dog(Middle) ikl 1

VG2700



VG2713-148M-KTN, 156M-K1N, 156M-K4N

24

= =
— <
K_ '
i
= =
© o
o = <
- M —
¥ 2 >
Lo
—! — D w
x BN X<
i o <
o™ @ Duo_o
-~ N <C —
r~ ~
N o =S
o 9 > O
= > >

VG2700



VG2713-0000-KTN, K4N EXCLUSIVE PARTS

Ref.No

B 7ETILERBSR

24

Parts No. Description m 4 Amt. Req
1-1 3107311 Fabric Guide wmHIR 1
1-2 3507091 Fabric Guide(Long)(Extra Parts) WHA R(ER) @) 1
2 110027 Screw(M2.5-045 X 3.5) Exy 3
3 3101320 Fabric Guide(Left) HHA R(E) 1
4 3101321 Fabric Guide(Rright) WHA REA) 1
5
6 3500637 Supplementary Block w7 Ovy 1
7-1 3508025 Stitch Plate(48M-K1N) #HR 1
7-2 3508026 Stitch Plate(56M-K1N}) #ik 1
8 3509007 Differential Feed Dog Ak 1
9 3508012 Differential Feed Dog(Middle) kY 1
10 110038 Screw(M25-045 x 4.5) xRy 1
11 3508087 Stitch Plate(56M-K4N}) #Hik 1
12 3509010 Differential Feed Dog(Middle) Rl 1
13-1 3508041 Stitch Plate(40S-K4N) iR 1
13-2 3508086 Stitch Plate(48M-K4N) iR 1

VG2700



25

VG2713-0000-000-WF2

VG2700



VG2713-0000-000-WF2 EXCLUSIVE PARTS
-

Y 7ETFTILERE®

25

RefNo Parts No. Description m A Amt. Req
1 3500297 Presser Spring Regulator BWIRE<Y 1
2 3200132 Presser Bar Spring(Quter) B IEB/NER(X) 1
3 3101315 Presser Bar Stopper BIEI Ny 1
4 000538 Washer A 1
5 004440 Screw(11/64-40 X 8.3) kxy 1
6 0093480 Presser Bar BIEE 1
7-1 3507072 Walking Foot, C. Set(48) A —F > JHI(E) 1
7-2 3507074 Walking Foot, C. Set(56) o —F I (HH) 1
7-3 3507070 Walking Foot, C. Set(40)(2 Needle) T+ —F I HR) 1
7-4 3507076 Walking Foot, C. Set(64)(Extra Parts) 7w+ —F>J7#I(fH) 1
8 160001 Screw(M4-0.7 X 4) xRy 1
9 100052 Nut Tk 1

10 3207148 Presser Foot Spring BIINX 1
11 100020 Nut FTvhk 1
12 000665 Washer A 1
13 100057 Nut FTwvhk 1
14 3207146 Adjusting Screw HERY 1
15 160025 Screw(M3-0.5 X 6) =87 1
16 0060270 Yoke Pin HI3—7EY 1
17 160001 Screw(M4-0.7 X 4) rxy 2
18 3107303 Presser Foot Spring(Left) IR T/RR(E) 1
19 3107304 Presser Foot Spring(Right) IBIINR () 1
20 3107306 Presser Foot Hinge Pin Iy 1
21 110084 Screw(M3-0.5 x 4.2) Exy ]
22 3107311 Fabric Guide wHAR 1
23 110027 Screw(M2.5-0.45 X 35) Exy 1

VG2700



26

VG2740, 2740P(1)

VG2740: Including in accessory/ 747tz IZEWE| | VG2740: Fitted on machine/ = < o A{KIZEESE
VG2740P: Fitted on machine/ = & U ARKIZESS

V&2740P: Including in accessory/ 77 tHJIZEHR| | EXTRA PARTS

5 % S7 30

VG2740 (P)-132S1, 132M, 140S1(2 Needle) EXTRA PARTS

11 Stitch tongue of
12 P. F. for using
machine without
spreader thread.
LEFY 4 LEFAR
(F: )|\

25-1
25-2

VG2740(P)-132S1, 14081

VG2700



VG2740, 2740P EXCLUSIVE PARTS(1)

H7EFILERER(1) 26

RefNo Parts No. Description m B Amt. Req
1 3501302 Fabric Guide(Left) HHA R(E) 1
2 3110073 Fabric Guide(Right) #H1 R(&G) 1
3 2100265 Spacer ANR— 2
4 110010 Screw(M4-0.7 X 16) kxry 2
5 3100630 Folder(Left) ER(E) 1
6 0095367 Folder Chip ERFv/ 1
7 004182 Screw(3/32-56 X 2.5) xRy 1
8 3100631 Folder(Right) ER(H) 1
9 0094615 Fabric Edge Guide(Left)(Extra Parts) ER(E) (FEERm@m) 1

10 001228 Screw(3/32-56 x 3.2)(Extra Parts) IR I (RPEERR) 1
11 3507060 Presser Foot, C. Set(1)(32, 40) HWI(EETD) 1
12 3507058 Presser Foot, C. Set I (58) 1
13 110004 Screw(M3.5-0.6 % 8) Exry 1
14 3107303 Presser Foot Spring{Left) INRTINR(E) 1
15 130016 Screw(M2.5-045 X 6) kxy 2
16 3107306 Presser Foot Hinge Pin HreyIEy 1
17 110084 Screw(M3-0.5 X 4.2) Exy 1
18 004154 Screw(3/32-56 X 2.2) Fxy 1
19 000327 Lock Nut OvoFvhk 1
20 260006 Adjusting Screw(1/8-44 x 9.5) REIRY 1
21 3507061 Presser Foot Stitch Tongue(32, 40) B 1
22 3509007 Differential Feed Dog BixE Y 1
23 3509025 Differential Feed Dog(Middile) kY 1
24 110038 Screw(M2.5-045 X 4.5) xy 1
25-1 3507083 Presser Foot Stitch Tongue(32) bl | 1
25-2 3507084 Presser Foot Stitch Tongue(40) M 1
26-1 3508080 Stitch Plate(32S1)(2 Needle) #HiR 1
26-2 3508081 Stitch Plate(40S1)(2 Needle) gk 1
27 3508125 Stitch Plate(32M)(2 Needle) £k 1
28 3508126 Stitch Plate(40M)(2 Needle) (Extra Parts) R (& EERR) 1
29 3508136 Stitch Plate(32M)(2 Needle) (Extra Parts) $HR(RHEERGR) 1
30 3500255 Supplementary Block Bs/BE7OvY 1

vG2700



27
VG2740, 2740P(2)

VG2740 (P)-148S1, 148M, 15651, 156M, 164S1, 164M EXTRA PARTS

1 Stitch tongue of
2 P. F. for using
machine without
spreader thread.
LY LERE
O

15

S

S

16

VG2740 (P)-148S1, 156S1,| | VG2740(P)-148M, 156M,
16431 164M

vG2700



VG2740, 2740P EXCLUSIVE PARTS(2) YTEFLERTERER) 27

RefNo Parts No. Description m A Amt. Req
1 3507064 Presser Foot, C. Set(1)(48, 56, 64) WI(ET) 1
2 3507058 Presser Foot, C. Set T () 1
3 110004 Screw(M3.5-0.6 x 8) IRy 1
4 3107303 Presser Foot Spring(Left) IINBT /R () 1
5 130016 Screw{M2.5-045 X 6) Ry 2
6 3107306 Presser Foot Hinge Pin HreyIy 1
7 110084 Screw(M3-0.5 x 4.2) xRy 1
8 004154 Screw(3/32-56 x 2.2) xRy 1
9 000327 Lock Nut AvyFvhk 1

10 260006 Adjusting Screw(1/8-44 x 95) BERY 1
11 3507065 Presser Foot Stitch Tongue(48, 56, 64) # I 1
12 3509007 Differential Feed Dog Bz 1
13 3509026 Differential Feed Dog(Middle) X 1
14 110038 Screw(M25-045 X 4.5) kxry ]
15 3507085 Presser Foot Stitch Tongue(48) I 1
16 3507087 Presser Foot Stitch Tongue(56, 64)  #I /T 1
17-1 3508082 Stitch Plate(48S1) iR 1
17-2 3508083 Stitch Plate(56S1) iR 1
17-3 3508084 Stitch Plate(6451) iR 1
18-1 3508127 Stitch Plate(48M) iR 1
18-2 3508128 Stitch Plate(56M) gk 1

1

18-3 3508129 Stitch Plate(64M) gk

VG2700



28

VG2740-156S1-WF1

21-2

/

211

EXTRA PARTS

24-1
24-2

VG2700



VG2740-156S1-WF1 EXCLUSIVE PARTS HJ7EFTINERRS 28
]
RefNo Parts No. Description m % Amt. Req
1 3500297 Presser Spring Regulator HIRERY 1
2 3200132 Presser Bar Spring(Outer) HIE/INR(KN) 1
3 3101315 Presser Bar Stopper BIEI LY 1
4 000538 Washer AR A 1
5 004440 Screw(11/64-40 x 8.3) Exy 1
6 0093480 Presser Bar TR 1
7 3107270 Walking Foot, C. Set(56) V-V SHRIER) 1
8 160001 Screw(M4-0.7 x 4) xy 1
9 100052 Nut Fv bk 1
10 3207145 Presser Foot Spring HIT/NR 1
11 100020 Nut Fv bk 1
12 000665 Washer Ty 1
13 100057 Nut Fvhk 1
14 3207146 Adjusting Screw REIRY 1
15 160025 Screw(M3-0.5 X 6) jl =87 1
16 0060270 Yoke Pin BrI—o gy 1
17 160001 Screw(M4-0.7 x 4) Ry 2
18 3107303 Presser Foot Spring(Left) INBZIRR () 1
19 3107306 Presser Foot Hinge Pin HreyyEy 1
20 110084 Screw(M3-0.5 x 4.2) iI=37 1
21-1 3107272 Fabric Presser(width 6.2mmj) T 1
21-2 3107273 Fabric Presser(width 3.1mm)(Accesary) Hif T (1B ) 1
22 001228 Screw(3/32-56 x 3.2) [I=8 2
23 3110201 Spacer(Extra Parts) AR—H (FEERS) 1
24-1 3107274 FabricPresser(width12.6mm}(ExtraParts) o T (RREE05H) 1
24-2 3107285 FabricPreaaer(Width37.2mm)(ExtraParts) i T (53R 5H) 1

VG2700



29

VG2740(P)-140M-SM, 148M-SM

%2 %‘%\\\ -

59 A S

3 4}@%7 \/
5 ¢

VG2740(P)-140M-SM
10

VG2700



VG2740(P)-140M-SM, 148M-SM EXCLUSIVE PARTS Y7EFIERBS 29
-
RefNo Parts No. Description m % Amt. Req
1 3103000 Needle Thread Retainer Support,C.Set  /\NBF& (1) 1
2 3100087 Needle Thread Retainer Support NRFE 1
3 110013 Screw(M4-0.7 X 8) =37 1
4 0036175 Thread Retainer Disc Support INBFIR 1
5 0032425 Needle Thread Retainer Dice JNAFI 1
6 0032426 Needle Thread Retainer Spring INRFINER 1
7 001093 Screw(1/8-44 x 2.2) IRy 1
8 3501302 Fabric Edge Guide(l_eft) EHE(K) 1
9
10 0093415 Presser Foot, C. Set(40) T ($8) 1
11 001186 Screw(9/64-40 x 7.8) Exy 1
12 3107304 Presser Foot Spring NI /UR 1
13 0065366 Locking Pin Y EXEY 1
14 0063282 Presser Foot Hinge Pin HreyIry 1
15 005122 Screw(3/32-56 x 5.5) Y 1
16 0093352 Needle Clamp(40) gk X 1
17 0093410 Stitch Plate(40M) #HiR 1
18 3109042 Main Feed Dog(40) #‘xEY 1
19 3139006 Differential Feed Dog(40) BiEY 1
20 0093421 Presser Foot, C. Set(48) I (#R) 1
21 0093417 Stitch Plate(48M) iR 1
22 3109044 Main Feed Dog{48) BxY 1
23 3139007 Differential Feed Dog(48) BixE Y 1

VG2700



30

Sy

A\
\

- .drﬂ,y/,.., .
%%@EWMM,
e 4

VG2760

VG2700



VG2760 EXCLUSIVE PARTS H7ETINERES 30
L
Ref.No Parts No. Description m % Amt. Req
1-1 3209121 Needle Clamp(56) #HIEX 1
1-2 3209122 Needle Clamp(64) g1k X 1
2 160033 Screw(M25-045 x 3) Exry 4
3 Needle(MY1014H) & 4
4-1 3207039 Presser Foot, C. Set(56) T (38) 1
4-2 3207040 Presser Foot, C. Set(64) I (#) 1
5 001186 Screw(9/64-40 x 7.8) Ry 1
6 3107303 Presser Foot Spring(Left) INBIT/RR(E) 1
7 0063284 Presser Foot Guide Pin MBI AHA REY 1
8 0063282 Presser Foot Hinge Pin HIEYIEY 1
9 005122 Screw(3/32-56 x 55) bRy 1
10 3107304 Presser Foot Spring(Right) INBIT VX () 1
11-1 3207044 Presser Foot Tongue(56) e g 10 1
11-2 3207045 Presser Foot Tongue(64) I 1
12 004182 Screw(3/32-56 x 2.5) jl =87 1
13 3207046 Fabric Guide \mHAR 1
14 110027 Screw(M25-045 x 35) Exry 1
15-1 3508077 Stitch Plate(56S3) AR 1
15-2 3508078 Stitch Plate(64S3) #ix 1
16 3509023 Main Feed Dog ®xEY 1
17 3509022 Differential Feed Dog [=0p=R, 1
18 3109306 Looper =R 1
19 0024084 Thread Tension Spring Cap RAFNNREFy v (L) 1
20 0024083 Tension Spring Bushing FRAFFy FEUIEX 1
21 0030255 Tension Spring(Needle) RIBF/AR(ER) 1
22 0090071 Thread Tension Spring Retainer RIAFNRF v v T 1
23 000177 Felt )Lk 1
24 0031111 Tension Disc #AFO 2
25 290029 Tension Post RAFE 1
26 0090812 Tension Post Ferrule SREAFEREL 1
27 3100417 Tension Disc Separator HRIBAR 1
28 0090856 Tension Disc Eyelet HRAFIMARE 1
29 0090807 Thread Lead-in Guide RFEFERE 1
30 3100416 Tension Post Support RBFH 1
31 3500282 Needle Thread Eyelet o 1
32 110054 Screw(M3-0.5 x 3.5) TRy 1
33 37100418 Thread Pull-off Eyelet RIEARE 1
34 110012 Screw(M4-0.7 X 5) =) 2
35 3500514 Thread Pull-off Hook Unit HIBA T v (1) 1
36 003657 Screw(M4-0.7 X 3) =37 1
37 3200046 & Top Cover Thread Eyelet B 8 1

VG2700



31

EC DEVICE(1)

VvG2700



EC DEVICE(1) EC 38 (1) 31
L. ]
Ref.No Parts No. Description m & Amt. Req
1 3509969 EC Device, Complete Set EC#E(#) 1
2 3501181 Cutting Device, C. Set Ny S EE(RE) 1
3 3501182 Cutting Device Basement hyYEBE 1
4 120010 Screw(M6-1 X 10) kxy 2
5 300047 Washer Tyiy 2
6 3101438 Cutting Device Basement Holder 71y FREABITIR 1
7 0011789 Solenoid vyL /1R 1
8 000528 Washer Ivy 2
9 000011 Nut Fw bk 4
10 0092288 Cutting Knife Connecting Lever DAY 1
11 005115 Screw(1/4-28 x 19) bExy 1
12 0092286 Sliding Block pz:1:31) 1
13 0092287 Sliding Block Pin AR 1
14 003638 Screw(11/64-40 x 4) IExy 3
15 3101443 Upper Cutting Knife Holder hyH(EyRILVY 1
16 003670 Screw(7/32-32 X 6.3) =7 2
17 3201105 Upper Cutting Knife 1y (L) 1
18 000538 Washer AR A 2
19 002308 Screw(11/64-40 x 10.4) I8 2
20 290035 Adjusting Screw(11/64-40 X 11.5) B E S 1
21 0092283 Upper Cutting Knife Holder Shaft D EARSY g 1
22 3101442 Cutting Knife Cover w5 F7IK— 1
23 004406 Screw(11/64-40 X 8) Fxy 2
24 3501183 Lower Cutting Knife Y E(T) 1
25 005550 Screw(11/64-40 X 13.5) Xy 2
26
27 0092294 Collar(10 x 18 X 7.5mm) n7— 1
28 0092292 Press Spring Ny Z (LRI IIR 1
29 000498 Washer Ty 1
30 0092291 Return Spring Ay F(LEREVNRR 1
31 005512 Screw(11/64-40 X 3) Exy 1
32 0092293 Return Spring Latch INRET 1
33 003635 Screw(1/4-40 X 6) Fxy 1
34 000621 Washer TyIy 1
35 170031 Screw(M5-0.8 X 12.4(84)) xRy 1
36 0060248 Cord Clamp(3N- ¢ 5.3) A—-KRIZ>7 1
37 110012 Screw(M4-0.7 X b) Exy 1
38 2114124 Clamp Lever 27— 1
39 340014 Rofl Pin a—iLEy 1
40 3101439 Clamp Lever Fixing Plate 757 LIN—BEEIR 1

Ref. No. 41 to 52

See the following page.

VG2700



31

EC DEVICE(1)

VG2700



EC DEVICE(1) EC %&(1) 31
L s
RefNo Parts No. Description m % Amt. Req

11 000009 Nut Fv 1

42 3501185 Cloth Plate(Large) JOXTL—KXK) 1

43 120009 Screw(M4-0.7 x 12) 1Ry 1

44 110031 Screw(M4-0.7 X 12) kxry 1

45 3101444 Stopper A bkwik 1

46 000538 Washer Ty 1

47 007610 Screw(M4-0.7 x 10) Ry 1

48 3502022 Cloth Plate(Small) JAXTL—k@N) 1

49 190092 Screw(M5-0.8 X 46.3) IRy 1

50 3501187 Cloth Plate(Small) Spring ZAnp S AVES NINTAe1 1

51 000426 Washer Ty 1

52 0077179 Retaining Ring Ay FIUvs 1

VG2700



32
EC DEVICE(2)

VvG2700



EC DEVICE(2) EC %18 (2) 32
—
RefNo Parts No. Description m 4 Amt. Req
1 3502023 Cloth Plate(Small) Support JORT7L—RMiNERT 1
2 110001 Screw(M4-0.7 X 5.4) Exy 1
3 3502021 Stitch Plate Holder iRE 1
4 0011957 Control Box, Complete Set HISEEE (1) 1
5 0011952 Control Board FITEEAR 1
6-1 0010938 Fuse(100V) Ea—X 1
6-2 1070020 Fuse(200V) Ea—X 1
7 0011709 Control Box Stay ARy VX XF 4 2
8 006905 Wood Screw(¢ 5.1 x 20) xRy 4
9 0010565 Knee Switch, Complete Set R v F(#0) 1
10 0010564 Knee Switch R F 1
11 300031 Washer Ty 4
12 300033 Spring Washer ATV T Ty v 2
13 100038 Wing Nut Favurvhk 2
14 0092232 Knee Switch Holder B v FER{HR 1
15 006910 Wood Screw(¢ 6.8 x 26) RARY 2
16 0011303 Earthed Line F—RAR 1
17 3101447 Fabric Guide T—TEAIR 1
18 3508208 Stitch Plate(56M) £k 1

VG2700



33

EL1 DEVICE

VG2700



EL1 DEVICE ELT %8 33

Ref.No Parts No. Description m & Amt. Req
1 3500670 EL1 Device, C. Set EL1 & (#8) 1
2 3500671 Supplementary Cover B A/ — 1
3 3500675 Lamp Cover{Green)(Standard) TV T hIN—(F) (1B%) 1
4 3500676 Lamp Cover S T7hIR— 1
5 3500672 Light Emitter Holder BHE 1
6 110106 Screw(M4-0.7 x 8) xRy 2
7 1200309 Light Emitter S 1
8 004236 Screw(3/32-56 x 4.2) IExy 1

VG2700



34
EXTRA PARTS

VG2700



EXTRA PARTS

RefNo Parts No. Description m % Amt. Req
1 3500603 Self-cleaning Pipe IO —ZTIRAT 1
2 3500605 Pipe Holder A TIRILE 2
3 3100033 Supplementary Front Cover #Bh N — 1
4 110105 Screw(M5-0.8 X 12) 1Ry 2
5 000426 Washer Ty 2
6 0093690 Timing Gauge FAZITT—Y 1
7 0095220 Looper Timing Gauge W—IREAZ 5= 1
8 3500493 Timing Gauge AT —=Y 1
9 3100256 HR Device, Complete Set HRZE (78) ' 1

10 3100254 HR Container HR&> & 1
11 1090190 Pipe Joint INA TS 1
12 3100253 Qil Tube b AC v 1
13 310007 Felt(25 x 2.5 x 100mm) 7xilb 1
14 3100250 HR Cup HRAY 1
15 310006 HR Felt HRZzIL bk 1
16 000637 Seal Plug E 1
17 110013 Screw(M4-0.7 x 8) =8 2
18-1 3109201 Needle Guard(Rear){an angle of 42° ) #Z4 (#&)(AE42" ) 1
18-2 3109210 Needle Guard(Rear)(an angle of 23° ) #%4 (&)(AE23" ) 1
19 3507095 Presser Foot, C. Set(56, 64) T (4E) 1
20 110004 Screw(M3.5-0.6 x 8) ExY 1
21 3507097 Presser Foot Hinge Pin HreyIry 1
22 110084 Screw(M3-0.5 X 4.2) xRy 1
23 000327 Lock Nut Ay o+wvhk 1
24 260006 Adjusting Screw(1/8-44 x 9.5) SRR 1
25 3507087 Presser Foot Stitch Tongue(56, 64) T 1
26 004154 Screw(3/32-56 x 2.2) I8 1
27 3109301 Looper(hard plating) JU—/REEE X v ) 1
28 3501240 & Hemming Guide, C. Set #E3IER () 1
29 3501242 ¢ Hemming Guide(Right) B ER(A) 1
30 110009 ¢ Screw(M4-0.7 x 8) Ry 3
31 000538 & Washer Ty Iy 4
32 3501244 & Fabric Guide(Right) wHA REE) 1
33 3501249 & Guide YTFER 1
34 110060 ¢ Screw(M4-0.7 x 4.8) =87 1
35 3501248 & Uncurler H—IJLBAIE 1
36 110030 & Screw{M3-05 X 2.6) =% 3
37 3501241 & Hemming Guide(Left) 'S ER(E) 1
38 110042 & Screw(M3.5-0.6 X 4) =S 2
39 3501243 & Fabric Guide(Left) wHA R(E) 1

VG2700



35

VG2700



THREAD STAND

o
<}
o

w
o1

RefNo Parts No. Description m 4 Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) HRIr&(#E)(64:%FA) 1
2 9620631 Column Cap d5hLFvy S 1
3 9620670 Column Cap(Upper) a5 L1 7(E) 1
4 9620689 Thread Guide Holder(Large) HA RIRILF(X) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) Exy 3
7 910001 Nut Fvhk 4
8 9620673 Column Pipe Connector AS LIS TiE 1
] 911006 Screw(M5-0.8 X 13) kxy 2

10 910000 Nut P 8
11 9620675 Column Pipe(Lower) AZ LA F(T) 1
12 930052 Washer Tv¥y 1
13 930053 Spring Washer ATV TT9vow 1
14 910003 Nut Fw bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALy RNV AHBERRA) 4
17 9620700 Thread Eyelet 71wk 6
18 9620688 Thread Hanger Holder ALy RV Aia+ 4
19 911060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm HAR7—LI 1
21 9620690 Thread Guide Holder(Small) HA RRILT N 1
22 9620666 Thread Guide(6 Spools Type) AL w RAA R(6AE4A) 1
23 9620678 Spool Cushion AT=Nowray 6
24 9620679 Spool Pin A7—=IL# 6
25 9620680 Spool Mat A7=L vk 6
26 9620681 Spool Seat Disc 2o m 6
27 930055 Spring Washer ATV IT T o% 6

VG2700



VG2700



ACCESSORIES(1)

775 UBRRKRA)

36

RefNo Parts No. Description m & Amt. Req
1 3500700 Belt Cover NI kAN~ 1
2 110028 Screw(M6-1 X 46) IERY 2
3 9620003 Bag % 1
4 Needie(System : UY X 128GAS) #t 5
5 0099094 Screwdriver(2.5 X 75mm) RSN 1
6 0099091 Screwdriver(5.5 X 200mm) (N2 AN 1
7 0099051 Thread Tweezers V% cA 1
8 9620210 Hexagonal Wrench(2.5mm) 6ALYVF 1
9-1 9720160 Instructions Book 1
9-2 9720162 Bk \WEiAE 1
9-3 9720161 Instructions Book{with UT-A, UT Device) 1
9-4 9720163 EFWEHBE(UT-A, UTEE) 1

10 9710056 Parts Book K=Y Tws 1
11 9620008 SF Qil 28(1 -) SH 1
12 9620750 Knitted Tape Stand, C. Set(VG2703) XUVRAF—T7XHV R 1
13 9620751 Tape Pin TR 1
14 9620752 Tape Disc T—-TETIR 1
15 000433 Washer A Y 1
16 9620753 Tape Disc Block FT72siR70Oy Y 1
17 911062 Screw(M4-0.7 X 15) xRy 4
18 910001 Nut Fwvk 4
19 9620756 Tape Stand Bar F—TAIRE 1
20 001448 Screw(15/64-28 x 55) Exy 1
21 9620757 Tape Stand F—TRAYVR 1
22 005148 Wood Screw(¢ 4.5 X 25) RRY 3
23 9620754 Tape Guide Bar F—THA KK 1
24 9620755 Tape Guide T—7A4R 2

VG2700



37

Table top installation EFH =
(with UT-A, UT Device)

Semi—submerged installation ¥tz
(without UT-A, UT Device)

12
15

€

16————!;D

vG2700



ACCESSORIES(2)

77 YERE2)

37

RefNo Parts No. Description m A Amt. Req
1 0063009 Qil Reservoir Rubber Cushion TLEE 4
2 180008 Setting Screw(M6-1 x 63) TRy 4
3 000528 Washer AR A 8
4 000667 Spring Washer ATV T Ty 4
5 000011 Nut Fvhk 4
6 3500701 Belt Cover(Lower) NIV ANR—(T) 1
7 006905 Wood Screw(¢ 5.1 x 20) ARy 3
8 0037988 Screwdriver(Short) EZRIAN 1
9 9620202 Hexagonal Wrench(2.0mm) 6ALVF 1

10

11

12 0037912 Chain | 1
13 9611074 Presser Foot Pedal HIETFRTI 1
14 000070 Hanging Nut RYUFY 4
15 009858 Hanging Bolt(M8-1.25 x 75) RUMRI K 4
16 000162 Washer A E Y 8
17 0020064 Supporting Board Rubber Cushion SR LEE 4
18 0063010 SupportingBoardRubberCushion(Lower) 24 R T LABE(T) 4
19 000016 Nut +v ks 8
20 3100008 Supporting Board HETR 2
21 0063009 Oil Reservoir Rubber Cushion TLEE 4
22 180009 Setting Screw(M6-1 X 16) 50 fr e 39 4

VG2700



38

WARNING LABEL EH X)L

LABEL Parts No. Description
IR mE g
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
=
A B
B <BATIHHZET B,
RERJEREZDIIT o phe e
- 390143 | #&EEESNIL
RRREEZETD &, -
BEZI>THS. &
SBL, RSO3,
RERVHEBETSCE,
BEEZE| CON/-ERISLEM
A DANGER %ﬁl’( ‘V?Etﬂ') t{ﬁ%\
SR THHRITHC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power b e A8
SUDD[)’ and wait lt\%lil%\jl\}l/
more than 5 minutes
before apening.
“Be sure to connect earth line”.
390145
T—AIN)L
ROTATING—DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EEEAERTINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
, TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
’7- jj‘ E E LR = el
CAUT I ON THFEESNIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
= miEE EEEINIL
CAUTION




LIST of MAIN SPARE PARTS
(EEHBmY A R)



39
VG2700 class LIST of MAIN

SPARE PARTS(EZE#& Y A M) (1)

Main Parts
ES)
Needle Presser Presser Foot |Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue
Models T 1E A HI(#E) I ETHR %)
VG2700-132M * 0093351 3507000 | ————— 3508000 3509004
13281 * " no o ——— 3508060 U
13252 * n " ———— 3508065 "
140M * 0093352 3507002 e — 3508001 "
140S * " R 3508011 "
140S1 * " " e — 3508061 "
140S2 * " no | ———— 3508066 "
148M 0093356 3507050 — 3508002 "
148L " " e —— 3508007 "
148S " U —_—— 3508012 "
148S1 " " ————— 3508062 "
148S2 " " —— 3508067 "
156M 0093357 3507052 e e—— 3508003 "
156M-31 " " e — 3108134 3109000
156L " " _— 3508008 3509004
15681 " U e 3508063 "
156S2 " n_ | = 3508068 "
164M 0093358 3507054 — 3508004 "
164S1 " " — 3508064 "
164S2 " " _— 3508069 "
VG2700P-156M 0093357 3507052 e — 3508003 3509004
VG2700PR-132M * 0093351 3507000 — 3508000 "

Note : The models with * have 2 needls.

(E) * Off VT 2RI 2AH TY




e
7 U
Main Looper
Feed Dog
#31x") JL—
3509005 3109300
" 1/
" /i
1/ 1
n /4
1/ /4
n n
" 3109302
1 n
" 14
/4 14
" 14
" 3109300
3106000 "
3509005 U
" "
" "
14 n
" 1/
I 14
3509005 3109300
1/ F/4

39



40
VG2700 class LIST of MAIN

SPARE PARTS(EZE# &Y 2 b)(2)

Main Parts
&)
Needle Presser Presser Foot |[Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue
Models &t 1A HI(3H) %EFIJR PR Bk ')
VG2700-140M-WF 1% 0093352 3107275 ————— 3508001 3509004
140S-WF 1% o " R — 3508011 "
140S1-WF1 * " 1" —_— 3508061 "
140S2-WF1 * " " e — 3508066 "
148M-WF1 0093356 3107277 —_— 3508002 "
148L-WF1 " " e — 3508007 "
148S-WF1 " ” ———— 3508012 n
148S1-WF1 " n_ | ——— 3508062 "
148S2-WF1 " L e 3508067 "
156M-WF1 0093357 3107270 S —— 3508003 "
156L-WF1 " A 3508008 "
156S1-WF1 " " — 3508063 "
156S2-WF1 n " S —— 3508068 "
164M-WF1 0093358 3107280 | —————— 3508004 "
164S1-WF1 " R 3508064 U
164S2-WF1 " " —— 3508069 "
VG2703-132M * 0093351 3207150 e — 3508049 3509000
140M * 0093352 3207151 e —— 3508050 "
148M 0093356 3207155 e — 3508051 "
156M 0093357 3207156 | ————— 3508052 "
164M 0093358 3207157 — 3508053 U
VG2708-WF8 0093357 3107290 e—— 0094507 3509030

Note : The models with * have 2 needls.

() * O TV BRI 2R TY




77 T

Main Looper
Feed Dog
#iX) JL—I
3509005 3109300
n /4
F/4 14
14 n
" 3109302
" "
" "
/4 "
" "
" 3109300
/4 n
/4 1/
1/ I
" /4
1/ /4
/4 n
3509001 3109300
7 "
" 3209302
" 3109300
" "
3509031 3109300

40



VG2700 cCiass LIST of MAIN SPARE PARTS(XE#E Y 2 k)(3)

Main Parts
<
Needle Presser Presser Foot [Stitch Differential
Clamp Foot, Stitch Plate Feed Dog
C. Set Tongue ‘
Models gtk £ FI($H) I &1 4R B!
VG2740-132S1 * 0093351 3507060 3507061 3508080 3509007
132M * " " n " "
140S1 * 0093352 U U 3508081 U
14881 0093356 3507064 3507065 3508082 "
148M-SM U 0093421 | ——MmM—— 0093417 3139007
156S1 0093357 3507064 3507065 3508083 3509007
156S1-WF1 n 3107270 o — " "
164S1 0093358 3507064 3507065 3508084 "
VG2740P(PR)-132S1 * 0093351 3507060 3507061 3508080 3509007
140S1 * 0093352 " " 3508081 "
140M-SM " 0093415 | ———— 0093410 3139006
148S1 0093356 3507064 3507065 3508082 3509007
148M " " " 3508127 ”
148M-SM " 0093421 | —————— 0093417 3139007
15681 0093357 3507064 3507065 3508083 3509007
156M " " " 3508128 "
164S1 0093358 n " 3508084 "
164M " " " 3508129 "
VG2760-156S3 3209121 3207039 3207044 3508077 3509022
164S3 3209122 3207040 3207045 3508078 U
VG2760PR-156S3 3209121 3207039 3207044 3508077 3509022

Note : The models with * have 2 needls.

() * Dff VT BRI 2AEH T,




s

Cooste
s N

0
o
e
>
D

7 1

Differential Main Looper
Feed Dog Feed Dog
(Middle)
FEY % =N
3509025 3509005 3109300
n " "
I 1 4
3509026 " 3109302
3109044 3109300
3509026 3509005 "
n 1/ /4
n n 1
3509025 3509005 3109300
" 1/ I
3109042 "
3509026 3509005 3109302
" " n
3109044 "
3509026 3509005 3109300
" " 7
1 14 "
" " "
3509023 3109306
I "
3509023 3109306

41



VG2700 cClass LIST of MAIN SPARE PARTS(ZEE U Z I)(4)

Main Parts
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models gtk A fEEETN) £H1R HIE!) Hyxl)
VG2713-148L-TIN 0093356 3507050 3508020 3509007 3509012
156M-T1IN 0093357 3507052 3508019 n "
156L-T1N " " 3508021 U "
148L-T1N-WF2 0093356 3507072 3508020 " "
156M-T1N-WF2 0093357 3507074 3508019 " "
156L-T1N-WF2 " " 3508021 " "
140S-T4N * 0093352 3507002 3508040 " 3509010
148M-T4N 0093356 3507050 3508031 i "
156M-T4N 0093357 3507052 3508032 n "
164M-T4N 0093358 3507054 3508033 " "
140S-T4N-WF2 * 0093352 3507070 3508040 " "
148M-T4N-WF2 0093356 3507072 3508031 " "
156M-T4N-WF2 0093357 3507074 3508032 " "
148L-T1A 0093356 3507050 3508020 3509015 3509016
156M-T1A 0093357 3507052 3508019 " "
156L-T1A " " 3508021 " "
148L-T1A-WF2 0093356 3507072 3508020 " "
156M-T1A-WF2 0093357 3507074 3508019 U "
156L-T1A-WF2 " " 3508021 U "
156L-T2A " 3507052 3508074 " "
156L-T2A-WF2 " 3507074 " n "

Note : The models with * have 2 needls.

(%) * ff TV BB 2AEH T,




R
e

/

7

Main
Feed Dog

(Left)

Fabric
Guide
(Right)

Supplementary
Block

Looper

33

MAMRGE)

HALG)

mEoavy

JL—iN

3509005

3500631

3500632

3109302

n

"

n

3109300

n

"

"

n

n

n

"

3109302

I

1/

"

3109300

"

n

14

n

"

n

"

n

14

n

"

3109302

"

"

"

3109300

n

14

H

"

14

14

n

n

14

"

"

3109302

"

"

14

3109300

3509017

14

1

3109302

n

"

/4

3109300

14

1/

14

14

"

"

n

3109302

"

14

n"

3109300

14

1/

1

n

3509019

14

14

"

"

n

n

14

42



VG2700 class LIST of MAIN SPARE PARTS(ZEH& Y X )(5)

Main Parts
Needle Presser Stitch Differential Differential
Clamp Foot, Plate Feed Dog Feed Dog
C. Set (Middle)
Models gtk A # L) AR HIEY Bkl
VG2713-140S-T4A * 0093352 3507002 3508040 3509015 3509018
148M-T4A 0093356 3507050 3508031 " "
156M-T4A 0093357 3507052 3508032 " "
164M-T4A 0093358 3507054 3508033 " "
140S-T4A-WF2 * 0093352 3507070 3508040 " "
148M-T4A-WF2 0093356 3507072 3508031 " "
156M-T4A-WF2 0093357 3507074 3508032 " "
148M-K1N 0093356 3507050 3508025 3509007 3509012
156M-KIN 0093357 3507052 3508026 " "
148M-K1N-WF2 0093356 3507072 3508025 " "
156M—-K1N-WF2 0093357 3507074 3508026 " "
140S-K4N * 0093352 3507002 3508041 " 3509010
140S—-K4N-WF2 * " 3507070 U " "
156M-K4N 0093357 3507052 3508087 " n
156M-K4N-WF2 " 3507074 " U "
VG2713P-156M-K4N 0093357 3507052 3508087 3509007 3509010

Note : The models with * have 2 needls.

(1) * DT 2B 2ASH T,




//

P
2

D

7

Main Fabric Fabric Supplementary |Looper
Feed Dog Guide Guide Block
(Left) (Right)

&ixl) BAMRE) | HiAARGE) | @EIavy JL—/\
3509017 3500631 3500632 3109300
" " " 3109302
" " " 3109300

" 17 " "

" " " "
" " " 3109302
" " " 3109300
3509005 3101320 3101321 3500637 3109302
" 7] " u 3109300
" " " " 3109302
" 7 " " 3109300

17 " " " "

17 " " " "

" " " ” 7]

" " " " "
3509005 3101320 3101321 3500637 3109300

43



44

INDEX
VG2700 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000009 31 41 000538 16 3 001228 18 22
000010 11 35 000538 18 4 001228 26 10
000011 31 9 000538 21 4 001228 28 22
000011 37 5 000538 25 4 001230 20 9
000014 4 52 000538 28 4 001448 36 20
000015 2 29 000538 31 18 001818 3 35
000015 19 17 000538 31 46 001900 7 8
000016 37 19 000538 34 31
000022 4 47 000555 6 42 002308 31 19
000070 37 14 000560 13 40
000162 37 16 000600 6 49 003300 20 ©
000177 3 6 000600 11 47 003635 31 33
000177 30 23 000600 12 68 003638 31 14
000195 4 16 000613 14 17 003657 30 36
000199 12 44 000613 16 29 003670 31 16
000206 8 48 000621 31 34
000220 20 b5 000623 10 47 004154 26 18
000234 13 7 000637 10 40 004154 27 8
000306 14 18 000637 34 16 004154 34 26
000309 7 20 000663 4 46 004182 17 20
000327 8 26 000665 2 34 004182 26 7
000327 17 11 000665 18 12 004182 30 12
000327 26 19 000665 21 12 004236 33 8
000327 27 9 000665 25 12 004406 31 23
000327 34 23 000665 28 12 004440 18 5
000334 16 4 000667 6 46 004440 21 5
000340 16 17 000667 37 4 004440 25 5
000360 3 38 000669 3 46 004440 28 5
000397 4 6 000669 11 46 004441 8 7
000397 12 29 000669 12 67
000425 13 6 000690 8 57 005049 11 48
000426 19 20 000690 11 33 005049 12 69
000426 31 51 000690 16 28 005075 1 27
000426 34 5 000726 1 34 005115 31 11
000433 36 15 000740 10 46 005122 29 15
000445 8 2 000750 12 39 005122 30 9
000487 8 40 000779 14 3 005133 20 4
000487 15 35 000779 15 43 005148 36 22
000487 16 31 000779 16 22 005512 31 31
000498 31 29 000289 6 2 005550 31 25
000505 19 29 005554 19 8
000528 9 8 001093 29 7 005650 8 36
000528 31 8 001107 5 18 005650 16 14
000528 37 3 001123 11 43
000538 2 32 001170 8 60 006038 16 12
000538 3 30 001186 20 2 006075 16 ©
000538 4 42 001186 29 11 006202 2 19

000538 15 48 001186 30 5 006202 3 41



INDEX

VG2700 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
006212 6 35 0020759 1 5 0063051 9 18
006212 12 14 0063053 9 20
006233 1 17 0024083 3 2 0063055 4 8
006411 16 16 0024083 30 20 0063056 9 21
006905 32 8 0024084 3 1 0063057 9 22
006905 37 7 0024084 30 19 0063282 29 14
006910 32 15 0063282 30 8
' 0030255 3 3 0063284 30 7
007610 31 47 0030255 30 21 0063460 15 54
007621 15 32 0063515 8 56
007627 2 41 0031111 3 7
007627 3 31 0031111 30 24 0065275 2 14
007627 19 34 0031831 13 8 0065366 29 13
0065372 8 3

009142 7 10 0032425 29 5 0065374 16 8
009526 9 23 0032426 3 52 0065375 16 9
009604 9 14 0032426 29 6 0065376 16 11
009604 14 9 0032518 13 3 0065381 16 1
009730 15 53 0032646 9 13 0065389 10 30
009749 7 25 0032867 12 32 0065395 - 14 11
009749 12 65 0032921 14 22 0065398 14 8
009753 16 21 0032952 3 4 0065401 14 16
009858 37 15 0065402 16 15
009931 16 18 0034117 16 27 0065404 16 26
009932 19 7 0034293 11 44 0065405 - 16 23

0034979 16 5 0065407 16 13
0010017 10 10 0065414 15 16
0010017 13 18 0035813 3 37 0065421 15 17
0010564 32 10 0065436 15 51
0010565 32 9 0036175 29 4 0065437 15 52
0010938 32 6-1

0037108 3 36 0067111 16 30
0011303 32 16 0037164 1 15 0067126 16 7
0011709 32 7 0037912 37 12
0011789 31 7 0037988 37 8 0068011 1 4
0011952 32 b5 0068079 12 60
0011957 32 4 0060056 15 12 0068181 8 37

0060056 15 37 0068202 11 24
0013208 12 22 0060142 8 8

0060248 31 36 0077179 31 52
0020052 2 8 0060270 18 16 0077270 8 1
0020064 37 17 0060270 21 16
0020119 3 16 0060270 25 16 0090071 3 5
0020137 1 26 0060270 28 16 0090071 30 22
0020271 8 15 0090620 15 8
0020350 11 45 0063009 37 1 0090807 3 12
0020350 12 66 0063009 37 21 0090807 30 29

0020551 12 54 0063010 37 18 0090812 3 9



INDEX

VG2700 Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0090812 30 26 0094507 21 20 110009 9 5
0090856 3 11 0094615 26 9 110009 12 11
0090856 30 28 110009 15 49
0095027 16 10 110009 16 2
0091696 20 7 0095220 34 7 110009 34 30
0091725 20 3 0095334 8 59 110010 26 4
0095367 17 19 110011 7 12
0092232 32 14 0095367 26 6 110012 1 20
0092283 31 21 110012 2 44
0092286 31 12 0099051 36 7 110012 5 33
0092287 31 13 0099091 36 6 110012 6 21
0092288 31 10 0099094 36 5 110012 13 2
0092291 31 30 110012 30 34
0092292 31 28 100002 10 26 110012 31 37
0092293 31 32 100003 9 9 110013 1 25
0092294 31 27 100014 13 41 110013 2 11
0092305 6 5 100020 18 11 110013 3 14
100020 21 11 110013 12 63
0093154 6 24 100020 25 11 110013 13 34
0093186 7 24 100020 28 11 110013 29 3
0093212 7 16 100038 32 13 110013 34 17
0093241 19 38-1 100052 18 9 110016 2 23
0093242 19 38-2 - 100052 21 9 110016 19 11
0093243 19 38-3 100052 25 9 110019 10 24
0093351 17  3-1 100052 28 9 110021 11 15
0093352 17 3-2 100057 18 13 110022 2 36
0093352 29 16 100057 21 13 110022 5 24
0093356 7 5-1 100057 25 13 110027 3 49
0093357 7 5-2 100057 28 13 | 110027 22 2
0093358 7 5-3 100067 12 53 110027 23 2
0093365 7 7 110027 24 2
0093410 29 17 110001 32 2 110027 25 23
0093415 29 10 110002 2 40 110027 30 14
0093417 29 21 110002 8 11 110028 36 2
0093421 29 20 110002 15 21 110030 4 5]
0093480 18 6 110002 19 35 110030 12 20
0093480 21 6 110004 8 18 110030 34 36
0093480 25 © 110004 11 19 110031 2 28
0093480 28 6 110004 17 5 110031 8 5
0093483 8 6 110004 26 13 110031 9 26
0093611 8 12 110004 27 3 110031 31 44
0093617 13 16 110004 34 20 110035 7 4
0093620 34 6 110005 10 16 110036 5 28
0093864 1 8 110009 2 31 110038 22 8
0093864 2 13 110009 3 26 110038 22 12
110009 4 47 110038 23 8
0094201 2 43 110009 5 14 110038 23 12
0094390 8 58 110009 6 15 110038 24 10



INDEX

VG2700 Page =4
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
110038 26 24 120010 31 4 160001 21 17
110038 27 14 120011 11 49 160001 25 8
110039 10 4 120011 13 39 160001 25 17
110041 2 17 120012 5 3 160001 28 8
110042 34 38 120012 14 15 160001 28 17
110043 10 35 120012 15 3
110045 1 2 120013 6 40 160002 12 b
110045 11 39 120013 9 11
110045 13 10 120013 10 42 160003 5 21
110045 19 16 120013 11 3 160003 9 3
110046 11 14 120013 12 2 160003 10 29
110048 1 11 120015 6 43 160003 14 30
110048 19 28 120016 1 30 160003 15 11
110050 19 25 120019 14 2 160003 15 40
110054 3 24 120041 15 42
110054 8 16 120049 10 36 160004 5 17
110054 30 32 160004 6 18
110060 34 34 130002 2 38 160004 6 26
110076 4 49 130002 7 18 160004 11 27
110084 8 25 130003 2 6 160004 12 25
110084 17 10 130003 3 28
110084 18 20 130003 15 25 160005 2 21
110084 21 19 130007 19 23 160005 5 4
110084 25 21 130016 8 23 160005 6 3
110084 26 17 130016 17 8 160005 12 26
110084 27 7 130016 26 15 160005 15 29
110084 28 20 130016 27 5
110084 34 22 : 160006 12 45
110094 19 32 140019 19 5
110097 15 22 160007 5 5
110101 10 9 150001 & 14 160007 6 4
110103 19 21 160007 9 17
110105 34 4 160000 1 14 160007 12 18
110106 6 48 160000 15 38 160007 14 7
110106 33 6 160007 15 7
110116 4 1 160001 2 26 160007 16 24
110117 12 42 160001 5 7
110118 8 49 160001 g 34 160024 10 7
110118 12 49 160001 10 18
160001 11 22 160025 18 15
120001 6 37 160001 12 51 160025 21 15
120001 8 54 160001 13 38 160025 25 15
120006 8 47 160001 14 23 160025 28 156
120008 14 32 160001 15 10
120008 15 5 160001 18 8 160029 7 13
- 120009 2 2 160001 18 17 160029 10 39
120009 31 43 160001 19 14

120010 8 42 160001 21 8 160033 30 2,



INDEX

VG2700 Page = 5
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
300100 19 13
160040 10 2 300104 4 45 930052 35 12
300500 10 5 930053 35 13
170001 2 24 930055 35 27
170001 19 12 310006 34 15
170008 16 32 310007 34 13 1070020 32 6-2
170009 8 52 310063 14 21
170010 3 44 310094 9 19 1090190 34 11
170031 31 35 310096 11 9
170038 8 51 310096 12 27 1200309 33 7
170041 8 31 310099 6 20
170042 3 53 310100 5 20 2020002 12 40
170044 4 44 310101 6 19
310102 12 70 2040033 13 37
180005 15 9 310106 4 2
180008 37 2 2049401 1 32
180009 37 22 320008 13 23
320009 13 28 2100088 6 38
190004 11 37 2100194 8 44
190007 14 31 330000 7 21 2100218 6 41
190078 2 42 330011 2 20 2100218 9 27
190078 19 36 330016 10 20 2100249 11 11
190092 31 49 330017 7 1 2100253 11 25
330019 2 49 2100259 11 42
240010 14 20 330019 19 18 2100264 11 41
2100265 26 3
260006 8 27 340000 1 31 2100267 8 33
260006 17 12 340001 10 33 2100267 11 29
260006 26 20 340003 8 45 2100902 15 13
260006 27 10 340003 11 31
260006 34 24 340003 12 59 2110191 10 37
340014 31 39 2110361 8 43
290029 3 8
290029 30 25 350009 3 20 2114124 31 38
290035 31 20
390164 -1 9 3100006 4 36
300000 10 25 390173 19 37 3100006 14 4
300000 117 13 3100008 37 20
300000 12 48 910000 35 10 3100016 2 10
300005 5 2 910001 35 7 3100033 34 3
300005 8 41 910001 36 18 3100061 13 11
300006 9 6 910003 35 14 3100087 29 2
300031 32 11 3100099 4 3
300033 32 12 ‘ 911001 35 6 3100110 8 9
300045 14 33 911002 35 5 3100112 8 10
300047 31 5 911006 35 9 3100122 5 12
300100 2 25 911060 35 19 3100123 5 15
300100 3 45 911062 36 17 3100127 5 13



INDEX

VG2700 Page = 6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100127 6 14 3100418 30 33 3107272 28 21-1
3100129 6 7 3100533 8 53 3107273 18 21-1
3100131 5 10 3100600 14 29 3107273 28 21-2
3100132 5 11 3100601 14 28 3107274 18 24-1
3100142 10 38 3100602 14 24 3107274 28 24-1
3100145 10 44 3100603 14 27 3107275 18 7-4
3100146 10 43 3100604 14 6 3107277 18  7-1
3100147 10 28 3100605 14 12 3107280 18 7-5
3100149 10 31 3100607 14 5 3107282 18 7-3
3100150 10 27 3100608 14 14 3107285 18 24-2
3100151 10 32 3100609 16 25 3107285 28 24-2
3100157 10 14 3100610 16 20 3107290 21 7
3100158 10 15 3100611 15 2 3107303 8 19
3100159 10 17 3100612 15 4 3107303 17 6
3100190 12 15 3100613 15 6 3107303 18 18
3100192 12 9 3100614 16 19 3107303 25 18
3100182 14 25 3100616 15 15 3107303 26 14
3100193 12 7 3100623 12 12 3107303 27 4
3100195 12 6 3100623 14 26 3107303 28 18
3100205 10 12 3100625 14 1 3107303 30 6
3100214 12 43 3100626 14 10 3107304 8 20
3100231 12 36 3100630 17 18 3107304 17 7
3100241 5 26 3100630 26 5 3107304 25 19
3100245 5 30 3100631 17 21 3107304 29 12
37100250 34 14 3100631 26 8 3107304 30 10
3100253 34 12 3100636 14 34 3107306 8 24
3100254 34 10 3107306 17 9
3100256 34 9 3101315 18 3 3107306 18 19
3100275 6 12 3101315 21 3 3107306 21 18
3100283 6 13 3101315 25 3 3107306 25 20
3100305 9 16 3101315 28 3 3107306 26 16
3100307 9 24 3101320 24 3 3107306 27 6
3100309 9 7 3101321 24 4 3107306 28 19
3100310 8 13 3101438 31 6 3107311 22 1-1
3100329 13 13 3101439 31 40 3107311 23 1-1
3100330 13 43 3101442 31 22 3107311 24 1-1
3100331 13 30 3101443 31 15 3107311 25 22
3100332 13 22 3101444 31 45
3100338 7 26 3101447 32 17 3108134 17 15
3100345 13 12 3101754 11 40
3100356 13 29 3109000 17 17
3100370 13 5 3103000 29 1 3109042 29 18
3100371 13 21 3109044 29 22
3100384 3 21 3106000 17 16 3109201 34 18-1
3100386 3 22 3109210 34 18-2
3100392 13 46 3107270 18 7-2 3109300 10 1-1
3100416 30 30 3107270 28 7 3109301 34 27
3100417 30 27 3107272 18 21-2 3109302 10 1-2



INDEX

VG2700 Page = 7

Parts No. PageNo. RefNo. Weightg) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3109306 30 18 3207146 18 14 3500039 4 22
3207146 21 14 3500040 4 19
3110073 26 2 3207146 25 14 3500041 4 14
3110201 18 23 3207146 28 14 3500044 4 10
3110201 28 23 3207148 18 10 3500045 4 11
3207148 21 10 3500046 4 15
3120076 21 23 3207148 25 10 3500047 4 12
3207150 20 13-1 3500048 4 13
3139006 29 19 3207151 20 13-2 3500050 4 9
3139007 29 23 3207155 20 1-1 3500051 6 1
3139200 5 27 3207156 20 1-2 3500054 6 6
3207157 20 1-3 3500056 6 8
3150151 13 42 3207160 20 8 3500060 6 17
3150195 13 36 3500062 6 22
3209121 30 1-1 3500064 6 23
3160138 9 12 3209122 30 1-2 3500065 6 44
3500066 6 39
3180100 10 3 3240072 12 58 3500067 6 45
) 3500068 6 11
3200013 2 47 3260010 5 9 3500069 6 10
3200033 2 30 3260011 5] 9 3500070 6 31
3200033 19 26 3500071 6 30
3200046 30 37 3400261 13 20 3500072 6 27
3500073 6 28
3200112 7 15 3500004 1 29 3500074 6 32
3200116 7 23 3500005 1 28 3500075 6 33
3200118 7 22 3500006 13 45 3500076 6 29
3200132 18 2 3500007 1 24 3500077 6 34
3200132 21 2 3500008 2 45 3500079 6 36
3200132 25 2 3500012 2 12 3500081 9 1
3200132 28 2 3500021 4 17 3500082 9 2
3200215 11 7 3500022 4 20 3500084 9 4
3200236 13 15 3500023 4 30 3500086 9 10
3200237 13 14 3500024 4 31 3500091 7 14
3200238 13 17 3500025 4 25 3500095 4 7
3500026 4 28 3500096 4 5
3201007 19 19 3500027 4 29 3500097 9 28
3201105 31 17 3500028 4 26 3500100 7 3
3201355 12 21 3500029 4 27 3500101 5 1
3500030 4 21 3500104 5 6]
3204021 4 4 3500031 4 23 3500105 12 10
3500032 4 24 3500109 5 16
3207039 30 4-1 3500033 4 32 3500111 5 19
3207040 30 4-2 3500034 4 33 3500113 12 30
3207044 30 11-1 3500035 4 34 3500114 12 34
3207045 30 11-2 3500036 4 35 3500115 12 33
3207046 30 13 3500037 4 37 3500116 12 31
3207145 28 10 3500038 4 38 3500118 12 37



INDEX

VG2700 Page = 8
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500119 12 17 3500177 10 21 3500256 2 18
3500120 12 47 3500178 10 22 3500269 3 25
3500121 12 46 3500179 10 13 3500270 3 32
3500122 12 38 3500180 10 19 3500271 3 34
3500123 12 41 3500190 12 71 3500274 10 8
3500124 12 24 3500201 1 1 3500278 6 47
3500126 12 57 3500202 3 27 3500281 3 19
3500127 12 13 3500203 4 39 3500282 3 23
3500128 12 8 3500204 4 40 3500282 30 31
3500129 12 4 3500205 4 43 3500284 3 15
3500130 12 3 3500206 4 48 3500285 3 17
3500131 12 1 3500207 1 6 3500286 3 13
3500132 12 55 3500208 4 50 3500287 3 10
3500133 12 52 3500211 1 18 3500288 3 18
3500136 12 50 3500212 1 10 3500291 8 39
3500137 12 61 3500213 T 13 3500292 8 55
3500138 12 56 3500214 1T 19 3500293 8 35
3500139 12 62 3500215 1 12 3500294 8 38
3500141 12 64 3500216 1 16 3500295 8 46
3500142 11 16 3500217 1 21 3500296 8 30
3500143 11 12 3500219 2 3 3500297 18 1
3500144 11 10 3500221 2 37 3500297 21 1
3500146 11 8 3500222 2 27 3500297 25 1
3500147 11 1 3500223 2 22 3500297 28 1
3500148 11 2 3500223 19 10 3500299 8 50
3500149 11 4 3500224 2 1 3500300 8 32
3500150 11 21 3500225 2 35 3500304 8 4
3500151 11 20 3500226 2 48 3500305 8 28
3500152 11 5 3500227 2 4 3500309 4 53
3500153 11 23 3500228 2 5 3500310 7 2
3500154 11 6 3500229 13 9 3500402 13 4
3500155 11 26 3500230 2 46 3500403 6 16
3500156 11 28 3500232 3 39 3500404 13 33
3500157 11 30 3500233 2 39 3500407 4 18
3500158 11 32 3500233 19 33 3500408 12 35
3500160 11 38 3500234 3 40 3500410 13 32
3500161 11 36 3500236 13 44 3500411 12 19
3500162 12 16 3500237 3 42 3500412 13 1
3500163 12 23 3500238 3 33 3500413 5 25
3500164 12 28 3500240 3 43 3500415 13 26
3500165 5 22 3500242 3 50 3500418 13 31
3500166 5 23 3500245 3 47 3500419 5 32
3500167 5 29 3500246 3 48 3500422 13 19
3500171 10 34 3500247 3 b1 3500423 13 24
3500172 10 45 3500249 3 55 3500424 13 27
3500174 10 41 3500250 3 54 3500425 13 35
3500175 10 6 3500255 2 16 3500426 10 11
3500176 10 23 3500255 26 30 3500430 1 3



INDEX

VG2700 Page =9
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref .No. Weight(g)
3500431 1 7 3501260 15 34-1 3507076 25 7-4
3500432 2 9 3501265 15 45 3507083 26 25-1
3500435 3 29 3501270 15 14 3507084 26 25-2
3500493 34 8 3501271 15 28 3507085 27 15
3500514 30 35 3501272 15 27 3507087 27 16
3500603 34 1 3501275 15 30 3507087 34 25
3500605 34 2 3501276 15 26 3507091 22 1-2
3500615 7 11 3501280 15 24 3507091 23  1-2
3500616 7 19 3501281 14 19 3507091 24 1-2
3500617 7 17 3501282 15 23 3507095 34 19
3500631 22 3 3501283 15 18 3507097 34 21
3500631 23 3 3501284 15 20
3500632 22 4 3501289 15 31-2 3508000 17 13-1
3500632 23 4 3501290 15 31-1 3508001 17 13-2
3500634 22 6 3501205 15 44 3508002 7 9-1
3500634 23 6 3501302 26 1 3508003 7 9-2
3500635 22 7 3501302 29 8 3508004 7 9-3
3500635 23 7 3508007 17  1-1
3500637 24 6 3502003 19 1 3508008 17 1-2
3500670 33 1 3502004 19 15 3508011 17 14-1
3500671 33 2 3502005 19 30 3508012 17 2-1
3500672 33 b5 3502006 19 6 3508019 22 9-3
3500675 33 3 3502007 19 3 3508019 23  9-1
3500676 33 4 3502008 19 24 3508020 @22  9-1
3500697 15 33 3502009 19 22 3508020 23 9-2
3500698 15 46 3502010 19 2 3508021 22 9-2
3500699 16 33 3502011 19 27 3508021 23  9-3
3500700 36 1 3502012 19 4 3508025 24 7-1
3500701 37 6 3502013 19 9 3508026 24 7-2
3502015 19 31 3508031 22 13-2
3501122 15 50 3502021 32 3 3508031 23 18-1
3501181 31 2 3502022 31 48 3508032 22 13-3
3501182 31 3 3502023 32 1 3508032 23 18-2
3501183 31 24 3508033 22 13-4
3501185 31 42 3507000 17  4-1 3508033 23 18-3
3501187 31 50 3507002 17 4-2 3508040 22 13-1
3501240 34 28 3507050 8 17-1 3508040 23 18-4
3501241 34 37 3507052 8 17-2 3508041 24 13-1
3501242 34 29 3507054 8 17-3 3508049 20 14-1
3501243 34 39 3507058 26 12 3508050 20 14-2
3501244 34 32 3507058 27 2 3508051 20 10-1
3501248 34 35 3507060 .26 11 3508052 20 10-2
3501249 34 33 3507061 26 21 3508053 20 10-3
3501250 15 41 3507064 27 1 3508060 17 14-2
3501251 15 39 3507065 27 11 3508061 17 14-3
3501252 15 36 3507070 25 7-3 3508062 17 2-2
3501253 15 47 3507072 25 7-1 3508063 17 2-3

3501259 15 34-2 3507074 25 7-2 3508064 17 2-4



INDEX

VG2700 Page = 10
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
3508065 17 14-4 3509969 31 1
3508066 17 14-5
3508067 17 2-5 4109403 1 33
3508068 17 2-6
3508069 17 2-7 9611074 37 13
3508074 23 16 9620003 36 3
3508077 30 15-1 9620008 36 11
3508078 30 15-2 9620202 37 9
3508080 26 26-1 9620210 36 8
3508081 26 26-2 9620631 3% 2
3508082 27 17-1 9620666 35 22
3508083 27 17-2 9620670 35 3
3508084 27 17-3 9620673 35 8
3508086 24 13-2 9620675 35 11
3508087 24 11 9620678 35 23
3508125 26 27 9620679 35 24
3508126 26 28 9620680 35 25
3508127 27 18-1 9620681 35 26
3508128 27 18-2 9620688 35 18
3508129 27 18-3 9620689 35 4
3508136 26 29 9620690 35 21
3508208 32 18 9620691 35 20
9620696 35 1
3509000 20 12 9620700 35 17
3509001 20 11 9620703 35 16
3509004 11 17 9620750 36 12
3509005 11 18 9620751 36 13
3509007 22 10 9620752 36 14
3509007 24 8 9620753 36 16
3509007 26 22 9620754 36 23
3509007 27 12 9620755 36 24
3509010 22 14 9620756 36 19
3509010 24 12 9620757 36 21
3509012 22 11
3509012 24 9 9710056 36 10
3509015 23 14
3509016 23 15 9720160 36  9-1
3509017 23 13 9720161 36 9-3
3509018 23 19 9720162 36  9-2
3509019 23 17 9720163 36 9-4
3509022 30 17
3509023 30 16
3509025 26 23
3509026 27 13
3509030 21 22
3509031 21 21
3509202 5 31
3509320 9 25



Yjamato

VYIRS VEERIEH
VAMATO SEWING MACHINE MFG. £0,LTD,

P/N 9710056(P)
No. 5 Edited in 2006.10
(VG2700) Printed in Japan 2006.11.1T@Q



	Contents/目次
	Contents/目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & EYE GUARD
	[P4]   ブッシュ及びアイガード関係
	[P5]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P5]   針受ケ及び下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   SPREADER MECHANISM
	[P9]   飾リ糸ルーパ機構
	[P10] LOOPER DRIVING MECHANISM
	[P10] ルーパ機構
	[P11] FEED DRIVING CONTROL MECHANISM
	[P11] 前送リ調節機構
	[P12] FEED DRIVING MECHANISM
	[P12] 送リ機構
	[P13] LUBRICATING MECHANISM
	[P13] 給油機構
	[P14] PULLER MECHANISM EXCLUSIVE PARTS(1)
	[P14] プラー機構専用部品(1)
	[P15] PULLER MECHANISM EXCLUSIVE PARTS(2)
	[P15] プラー機構専用部品(2)
	[P16] PULLER MECHANISM EXCLUSIVE PARTS(3)
	[P16] プラー機構専用部品(3)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] VG2700
	[P18] VG2700-□□□□-WF1
	[P19] VG2703(1)
	[P20] VG2703(2)
	[P21] VG2708-WF8
	[P22] VG2713-□□□□-T1N, T4N
	[P23] VG2713-□□□□-T1A, T2A, T4A
	[P24] VG2713-□□□□-K1N, K4N
	[P25] VG2713-□□□□-□□□-WF2
	[P26] VG2740, 2740P(1)
	[P27] VG2740, 2740P(2)
	[P28] VG2740-156S1-WF1
	[P29] VG2740(P)-140M-SM, 148M-SM
	[P30] VG2760

	↓DEVICE/装置
	[P31] EC DEVICE(1)
	[P32] EC DEVICE(2)
	[P33] EL1 DEVICE

	[P34] EXTRA PARTS
	[P34] 特注部品
	[P35] THREAD STAND
	[P35] 糸立台
	[P36] ACCESSORIES(1)
	[P36] アクセサリ関係(1)
	[P37] ACCESSORIES(2)
	[P37] アクセサリ関係(2)
	[P38] WARNING LABLE
	[P38] 警告ラベル
	[P39] LIST of MAIN SPARE PARTS(1)
	[P39] 主要部品リスト(1)
	[P40] LIST of MAIN SPARE PARTS(2)
	[P40] 主要部品リスト(2)
	[P41] LIST of MAIN SPARE PARTS(3)
	[P41] 主要部品リスト(3)
	[P42] LIST of MAIN SPARE PARTS(4)
	[P42] 主要部品リスト(4)
	[P43] LIST of MAIN SPARE PARTS(5)
	[P43] 主要部品リスト(5)
	[P44] INDEX
	[P44] 索引

